=amron s FCC/IC TEST REPORT Report No. : FR711207

FCC TEST REPORT

for

47 CFR Part 15 Subpart C and IC RSS-210

Equipment . GSM/GPRS/EDGE Smart phone
Trade Name : HP

Model No. . HSTNH-F13C

FCCID : B94HSTNH-F13C

IC ID . 466Q-HHF13C

Filing Type . Certification

Applicant . Hewlett-Packard Company

3000 Hanover Street, Palo Alto, CA 94304

The test result refers exclusively to the test presented test model / sample.
Without written approval of SPORTON International Inc., the test report shall not be reproduced

except in full.
Certificate or Test Report must not be used by the applicant to claim the product in this test
report endorsement by NVLAP or any agency of U.S. government.
The data shown in this test report were carried out on Jan. 24, 2007 at Sporton International Inc. LAB.
Report No.: FR711207, Report Version: Rev. 01

| [
= . 1/}
il l.| VoW A

Roy Wu (|
Deputy Manager

SPORTON International Inc.
6F, N0.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

Report Version: Rev. 01



wesonns. FCC/IC TEST REPORT Report No.: FR711207

Table of Contents

[ TEY (0T VAo T FRR (=T A =Y oo | SRR ii
1. General Description of EQUIPMENT UNAEE TEST..uuuiiiiii i e e e e e e st r e e e e e e e e nanaeeeeaeeas 1
I R o o] ot o | T T TP P PP PP PPPPPPPPN 1
OV F- 1o 1 =T (0] = OO T TP PO PR PP PPRP 1
1.3 Basic Description of EQUIPMENT UNAEE TS .......iiiiiiiieiiiieeiii ettt ettt et e e et e e e ab et e s be e e e e e e e ebb e e e amb e e e e abee e e anbeeeaanbeeeannneeens 1
1.4 Feature Of EQUIPMENT UNAEE TESE ....oiiiiiiiiiiiie ettt ettt e et e e b e e e e e et e a1k st e e ket e e eabe e ah b et e 2 bb e e e embe e e e sabe e e enbeeeanbeeeannneeeas 2
2 Test Configuration of EQUIPMENT UNAEN TSt .......uuiiiiiiii e e e r e e e e s e et re e e e e e enarrreees 3
P20 R =T 1Y =T T PO PO PO P PO PR PP PPRO 3
2.2 TESEIMOUE ...t bbb bbb e bR E e R e e he R e b e R R e e b e e e b e sRe e b e bR e e e 3
2.3 Connection DIiagram Of TESE SYSTEIM ......ociiiiiiiiiie ittt e e b et e e be e e e e st et e e se e e e e be e e ehbe e e e bb e e e eab s e e e sbee e e enbeeeanbeeeannneeaas 3

2.4 Ancillary Equipment List
3. RF Utility

4. General INfOrmMation OF TOST. . ..uuiiiiiiiii et e st e e s e st e e e s nbee e entbeeesansbeeeeannees 7
o TS Y o] - To TP P ST PP O PPPPPROPPPPTRPO 7
4.2 Standard for Methods OFf MEASUIEMENT.........ccuiiiiiiiiiiie e st e s b e b e e s b e e s b e saeesine e 7
4.3 TeSEIN COMPIIANCE WILN ...ttt oottt oo a bt e ekttt e o bt e e e R bt e e eh bt ook b et e ea ke e e e ae e e e e be e e e nb e e e easbeeeasnneeenneas 7
4.4 FrequenCy RANGE INVESHGALEM ..........iii ittt ettt e e a bt e e bttt e e s b e e e o s bt e e aa b et e eh e et e aab e e e e ab e e e e abe e e e s be e e sanreeessnneennnneas 7
4.5 TESEDISTANCE ......eiiiiiiiiiit it h e bttt s b b e e s h e oo b e e s he e b e e e e R e h b e E e R e e b ha e bt e e b b e b nha e e e e n e 7
5. Test Data @nd TEST RESUIL.......uuiiiiiiiii ettt sttt e sttt e e st b e e e e s tte e e e abbeeesnsbeeeesnnbeeaesnnsneees 8
5.1 List of Measurements and EXAMINALIONS ..........cc.coiiiiiiiiiiii e sh e e e s be e sr e 8
5.2 60dB Bandwidth MEASUIEMENT ........ccuuiiiiiiii e b e s b sb e e s e e e e s s b e e be e s e e sreesiae e 10
5.3 Power Spectral DENSItY MEASUIEIMIENT ......cc.uuii ittt ettt ettt ettt e st et e ek et e e e be e e s bee e e asbe e e e s beeesabe e e sab s e e e abbeeeenbeeeeanbeeesnneeeannneeannee 17
5.4 Band EAQES MEASUIEIMIENT . ........iiiiiiieiiitte ettt ettt ettt e e et e e sa et e e tae e e et st e e aat et e e ke et e ea ke e e e s b et a4 e e e 2k b e e e aab e e e e ahb e e e eabe e e e enbeeeenneeeannneeanree 25
5.5 HOPPING ChaANNEI SEPAIALION ......coiiiiiiiiie ittt e e et et e ek et e e e ket e e e s b et e e s b e e eh bt e e eab b e e e abb e e e enbe e e e enbeeeenneeeannneeannee 34
5.6 NUMDEr Of HOPPING FIEOUENCY ...ttt ettt ettt ekttt e et e e e st e 4 b et e e s b e e e 2abe e e aab e e e ket e e enbe e e e nbe e e e nbn e e eanreeennnnas 38
5.7  Hopping Channel BANGWIALN............eiiiiiieiie ettt b e e e et e e a b et e e b et e eh bt e e sas e e e e sbbe e e enbe e e e enbeeeenneeeannneeannee 40
5.8 DWEll TIME Of EACH FIEQUENCY ...uuviiiiiiiieiiie ettt ettt ettt e bt e e ekt e e a bt e e e b et e e eb e e e saa e e e e abb e e e e nbe e e e enbeeeanneeennneeeennnee 44
5.9  Peak OULPUL POWET IMEASUIEMENT .....c...uiiiiiiiie ettt ettt ettt ettt e e sttt e ekttt e e st e e e e s be e e e b et e e asse e e 2 s b e e nab s e e e abs e e e eabe e e e anneeeenneeeanneeennnnee 64
5.10 CONAUCTEA EMISSION .....utiiiiiiii ittt b e s s b et e e b b e e b e e s b e e eh e s e b e e b e e e s b e e sb e e s b e e e sbe s s b e e be e s b e e sbeesane e 69
5.11 Radiated EMISSION MEASUMEIMENT ......cc..iiiiiiiiiiiie ittt et b e e e b e e e e b e e s hb e e sb e e sba e e b e s an e e b e e s e e sbeesiae e 78
5.12 ANLENNA REQUITEIMIENTS ... .eiiiiiiiieitie ettt ettt e e ket e e sate e e e bttt e aabe e e e s bt e e aabe e e 2 s b e e e 2a s bt e e 1a b e e o2 E e e e s b e e e oo s et e e s be e e aas b e e e nmseeeebnneeanbneeenne 135
6 List of Measuring EQUIPMENTS USEA .......c.uuiiiiiiie ettt e e e e e e s sttt e e e e e e e s e baae e e e e e e s e snnnnnaeeeeeesanns 136
A L aToT=Ta 2= 11 o} 4V =AVZ= LU - 4 o o PRSPPI 137

Appendix A. Photographs of EUT External
Appendix B. Photographs of EUT Internal
Appendix C. Photographs of Setup

SPORTON International Inc. Page No. i
TEL : 886-2-2696-2468 Report Issued Date : Jan. 29, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : B94HSTNH-F13C
IC ID : 466Q-HHF13C



wesonns. FCC/IC TEST REPORT Report No.: FR711207

History of this test report

Report Issue Date: Jan. 29, 2007

Report No. Description
SPORTON International Inc. Page No. s
TEL : 886-2-2696-2468 Report Issued Date : Jan. 29, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : B94HSTNH-F13C
IC ID : 466Q-HHF13C



wesonns. FCC/IC TEST REPORT Report No.: FR711207

1. General Description of Equipment under Test

1.1 Applicant

Hewlett-Packard Company
3000 Hanover Street, Palo Alto, CA 94304

1.2 Manufacturer

FIH CO., LTD.
6F, North 2A, No. 7, Sec. 2, Sianmin Blvd., Banciao City, Taipei County 22041, Taiwan

1.3Basic Description of Equipment under Test

Equipment : GSM/GPRS/EDGE Smart phone

Trade Name :HP

Model No. : HSTNH-F13C

FCCID : BO4HSTNH-F13C

ICID : 466Q-HHF13C

Power Supply Type : Switching, From Battery 3.7V

AC Power Cord : AC 120V, Wall-mount, 1.5 m, 2 pin

Adapter : PhiHong, PSB0O5R-050Q

Battery : Foxlink, HSTNH-K13B

Earphone : Merry, EMC220-X007
SPORTON International Inc. Page No. :10f138
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1.4 Feature of EQuipment under Test

Product Feature & Specification

1. DUT Type

GSM/GPRS/EDGE Smart phone

2. Trade Name

HP

3. Model Name

HSTNH-F13C

4, FCC ID

B94HSTNH-F13C

5. ICID

466Q-HHF13C

6.  Tx Frequency

GSM850 : 824 ~ 849 MHz
PCS1900 : 1850 ~1910 MHz
Bluetooth : 2400~2483.5 MHz
WLAN : 2400 ~ 2483.5 MHz

7. Rx Frequency

GSM850 : 869 ~ 894 MHz
PCS1900 : 1930 ~ 1990 MHz
Bluetooth : 2400~2483.5 MHz
WLAN : 2400 ~ 2483.5 MHz

8. Number of Channels

Bluetooth : 79
WLAN : 11

9. Carrier Frequency of Each Channel

Bluetooth : 2402+n*1 MHz; n=0~78
WLAN : 2412+(n-1)*5 MHz; n=1~11

10. Antenna Connector

N/A

11. Antenna Type

GSM850 : Fixed Internal
PCS1900 : Fixed Internal
Bluetooth : PIFA Antenna
802.11b / 802.11g : PIFA Antenna

12. Antenna Gain

Bluetooth : 0 dBi
802.11b / 802.11g : O dBi

13. HW Version

5

14. SW Version

0.061

15. Maximum Output Power

Bluetooth : 0.92 dBm
802.11b : 17.97 dBm
802.11g : 20.39 dBm

16. Type of Modulation

GSM850 / PCS1900 : GMSK
Bluetooth : GFSK
802.11b / 802.11g : DSSS / OFDM

17. DUT Stage

Identical Prototype

18. Application Type

Certification

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : B94HSTNH-F13C

IC ID : 466Q-HHF13C
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration

operated in a manner tended to maximize its emission characteristics in a typical application.

b. For spurious emission below 1GHz, only one channel of each application was tested because it is not

related to channel selection.

c. The EUT is programmed to transmit signal continuously for all testings.

d. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2 Test Mode

Application
802.11b 802.11g BT
Radiated Mode 1: Tx_CHO01_2412 MHz Mode 4: Tx_CHO01_2412 MHz Mode 7: Tx_CHO00_2402 MHz
Emission Mode 2: Tx_CHO06_2437 MHz Mode 5: Tx_CHO06_2437 MHz Mode 8: Tx_CH39_2441 MHz
Mode 3: Tx_CH11 2462 MHz Mode 6: Tx_CH11_2462 MHz Mode 9: Tx_CH78_2480 MHz
Mode 1: GSM850 Idle Mode + BT Link + WLAN Link + Earphone + Camera + Adapter
Conducted |Mode 2: GSM850 Idle Mode + BT Link + WLAN Link + Earphone + MPEG 4 + Adapter
Emission Mode 3: EDGE Idle Mode + BT Link + WLAN Link + Earphone + Camera + Adapter
Mode 4: GSM850 Idle Mode + BT Link + WLAN Link + Earphone + Camera + USB Link

2.3 Connection Diagram of Test System

<Radiated Emission>

Mode 1-6

EUT

Adapter

I#‘ 110V/60Hz

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : B94HSTNH-F
IC ID : 466Q-HHF13C
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Mode 7-9

<Conducted Emission>
Mode 1~3

o}
Dipole

Antenna
>

EUT

Adapter

CT

Base Station

I#‘ 110V/60Hz

120Vac/60Hz
/N

o

Bluetooth
Earphone EUT

Earphone

WLAN AP

Dipole i
Antenna

Mode 4

USB Cable

T

Base Station

120Vac/60Hz
(A~
uetoo
Earphone EUT
Earphone
Dipole i WLAN AP
Antenna

Base Station
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2.4Ancillary Equipment List

ltem Asset Model Name Power Cord

1. Base Station (R&S) CMU 200 N/A

2 WLAN AP (SMC) SMC-100 N/A

3. Bluetooth Earphone(Engotech) ET-BH111 N/A

4 USB Cable N/A 15m
SPORTON International Inc. Page No. : 5 0f 138
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3. RF Utility

The executive programs, “EMCTest.exe” under WINXP installed in notebook link data which generate a
complete line continuously repeating “H” pattern were used as the test software.

The EUT is linked with BT earphone and WLAN AP for conducted emission or in BT continuous Tx mode
controlled by RF utility and base station simulator or in WLAN continuous Tx mode controlled by RF utility
for radiation emission and other conducted tests.

SPORTON International Inc. Page No. : 6 0f 138
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4. General Information of Test

Test Site Location . No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  COO01-HY, 03CH06-HY, THO2-HY
4.1 Test Voltage

120V/ 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3Test in Compliance with

47 CFR Part 15 Subpart C and IC RSS-210 Issued 6

4.4 Frequency Range Investigated
a. Conducted Emission : from 150 KHz to 30 MHz
b. Radiated Emission : from 30 MHz to 25000 MHz
4.5 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. : 7 0f 138
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

The Emission Mode: Wireless LAN

FCC Rule IC Rule Description of Test Result
15.207 RSS-Gen 7.2.2 |Conducted Emission Pass
15.247(a)(2) A8.2 (1) 6dB Bandwidth Pass
15.247(b) A8.4 (4) Maximum Peak Output Power Pass
15.209(a) 2.6 Radiated Emission Pass
15.247 (c) A8.5 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) A8.2 (2) Power Spectral Density Pass
15.203
15.247(b)(4) A8.4 (6) Antenna Requirement Pass

SPORTON International Inc. Page No. : 8 0f 138
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The Emission Mode: Bluetooth

FCC Rule IC Rule Description of Test Result
15.207 A8.1(2) Conducted Emission Pass
15.247(a) (1) A8.2 (4) Hopping Channel Bandwidth Pass
15.247(a)(1) A8.1 (1) Hopping Channel Separation Pass
15.247(a)(1)(iii) A8.1 (4) Number of Hopping Frequency Used Pass
15.247(a)(1)(iii) A8.4 (2) Dwell Time of Each Frequency Pass
15.247(b) A8.5 Output Power Pass
15.247(c) RSS-Gen 7.2.2  |100kHz Bandwidth of Frequency Band Edges Pass
15.209(a) 2.6 Radiated Emission Pass
15.203
A8.4 (6) Antenna Requirement Pass
15.247(b)(4)
SPORTON International Inc. Page No. :90f 138
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5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak power

minus 6dB.

5.2.3 Test Setup Layout

Lo

EUT

Spectrum Analyzer

5.2.4 Test Result

Application Type : WLAN 802.11b/g
Temperature : 26°C
Relative Humidity : 59%

Test Enginner : _James
802.11b
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 9.68 > 0.5MHz Mode 1
06 2437 9.68 > 0.5MHz Mode 2
11 2462 9.64 > 0.5MHz Mode 3
802.11g
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.56 > 0.5MHz Mode 4
06 2437 16.56 > (0.5MHz Mode 5
11 2462 16.56 > 0.5MHz Mode 6

SPORTON International Inc.
TEL : 886-2-2696-2468
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5.2.5 6dB Bandwidth
Mode 1
@ *RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.02 dB
Ref 20 dBm “Att 30 dB *SWT 500 ms 9.680000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-3/34 dBm
110 21406840000 GHz
vAXH b1 2-6 pBm T WLV N Y .

_ #1?IP’MWW A YA Y.
D2 -B. LVL
/1 W,

i ™

——60

—70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 25.JAN.2007 17:36:58
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Mode 2
® *RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.14 dB
Ref 20 dBm “Att 30 dB “SWT 500 ms 9.680000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-3/06 dBm
l10 2| 431840000 _GH
1 P

D1 2.92( dBm
e} 1 Iy ./r\‘\l“\,.nf\ M All " 2

Al N
D2 _WW\NW UV i ARVAAY w"‘\/\J\J‘L‘/\V\I\ Ll
|10 Val M ,

i "
[ y

=
b
X
I
=
s

W
+-50
+-60
+—70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 25.JAN.2007 17:41:54
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Mode 3
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.07 dB
Ref 20 dBm “Att 30 dB *SWT 500 ms 9.640000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-2138 dBm

l10 2| 456880000 GH

1P
D1 3.36 dBm
hiAXHI IS 1 TR KLV NPT N
D2 —p. W VTN L U AVAZI YW
A,\WV\ LVL

+-10 j\‘j\/ﬁ;“}"/ \/\JA"A\_\N\‘

| _20 J

__30/j\rl \/\\'\\

+-50

+-60

-70

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 25.JAN.2007 17:45:49
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Mode 4
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.89 dB
Ref 20 dBm *Att 20 dB “SWT 500 ms 16 .560000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-4146 dBm

110 21403720000 GH
1 PK]
MAXH D1 0.84

V%WV'\/«‘W\/JW\,NM /‘W\r\l\nww W VAAQ

i\ D2 -5.16 dBjn
W

--30

-
£ <

L-40

--50

=70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 19.JAN.2007 01:43:50

LVL
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Mode 5

®

Ref 20 dBm

“Att 20 dB

“RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.97 dB
“SWT 500 ms 16.560000000 MHz

20 Offset 18|dB Marker| 1 [T1 ]
-4162 dBm
L10 2| 428720000 GH
MAXH i . D1 0.68;, dBm A iAnﬁﬂpJVV\ﬂf\NMAAﬁJvabLﬂA
D2 -5.32 dBn hJV Ji LVL
l -10 I \
& x\%\
-30
--40
+-50
-60
+-70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 19.JAN.2007 01:46:40
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Mode 6

®

“RBW 100 kHz Delta 2 [T1 ]

“VBW 100 kHz 1.30 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 16 .560000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-4.80 dBm
L10 2| 453720000 GH
MAXH I I D1 0.8 V%Rﬁﬁwﬂf iﬂﬂfﬂpJVV“ﬂf“ fVKAAJVkﬂ
3\ D2 -5.18 dBrVVW\AMW/V T LVL
l -10 I \\\/\l\l\
-30
--40
+-50
-60
+-70
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 19.JAN.2007 01:48:39
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this test report.

5.3.2 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the spectrum

analyzer.

5.3.3 Test Setup Layout

L 1o
EUT
Spectrum Analyzer
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5.3.4 Test Result

Application Type : 802.11b/g
Temperature : 26°C
Relative Humidity : 59%
Test Enginner : _James

802.11b
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -11.87 8 Mode 1
06 2437 -11.60 8 Mode 2
11 2462 -10.97 8 Mode 3
802.11g
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -12.84 8 Mode 4
06 2437 -13.57 8 Mode 5
11 2462 -12.77 8 Mode 6
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5.3.5 Power Spectral Density

Mode 1
@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -11.87 dBm
Ref 20 dBm *Att 20 dB “SWT 500 s 2.412273000 GHz
20 Offset 18|dB
+10
G Lo
1
+—-10 v
h.\ﬂ i | llA “.h
\ | UWl
+-30 u ' i )
-40
+-50
+-60
+-70
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 25.JAN.2007 18:05:14

SGL

LVL
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Mode 2

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -11.60 dBm

Ref 20 dBm “Att 20 dB *SWT 500 s 2.437273000 GHz

20 Offset 18|dB

L10

SGL

LVL

+-10

==
o

Y

--30 I v i —

L-40

——50

——70

-80

Center 2.437 GHz 150 kHz/ Span 1.5 MHz

Date: 25.JAN.2007 18:31:48
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Mode 3
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -10.97 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.462273000 GHz
20 Offket 18[dB
10
SGL
1 PK]
MAXH Lo
LVL
1
L-10 -

=

A.W TRy

+-30 “ i U |

L-40

——50

——70

-80

Center 2.462 GHz 150 kHz/ Span 1.5 MHz

Date: 25.JAN.2007 18:54:16
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Mode 4
@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -12.84 dBm
Ref 20 dBm *Att 20 dB “SWT 500 s 2.412003000 GHz
20 Offset 18|dB
+10
G Lo
l-10
A 4
lll
|50 M i
IW \J"
-40
+-50
+-60
+-70
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 19.JAN.2007 02:45:00
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Mode 5

@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -13.57 dBm

Ref 20 dBm “Att 20 dB *SWT 500 s 2.436718000 GHz

20 Offset 18(dB

L10

SGL

LVL

+-10

H

-0 IW Uil

L-40

--50

=70

-80
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
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Mode 6

®

Ref 20 dBm

“RBW 3 kHz
“VBW 30 kHz
“Att 20 dB *SWT 500 s

Marker 1 [T1 ]

-12.77 dBm

2.462003000 GHz

20 Offset 18

10

dB

=70

-80

Center 2.462 GHz

150 kHz/

Date: 19.JAN.2007 03:08:25

Span 1.5 MHz
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LVL
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 1MHz with suitable frequency span including

100 kHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result

Application Type : WLAN 802.11b/g and BT
Temperature : 26°C
Relative Humidity : 59%

Test Enginner : _James
Test Result in WLAN lower band (Channel 1) PASS
Test Result in WLAN higher band (Channel 11) PASS
Test Result in BT lower band (Channel 00) PASS
Test Result in BT higher band (Channel 78) PASS
5.4.4 Note on Band Edge Emission
>WLAN 802.11b
CHO1 (Horizontal)
Frequency Level Over Limit Read Abtebba Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2387.8 62.58 -11.42 74.00 64.01 30.26 3.75 35.44 100 0 Peak
2387.8 50.19 -3.81 54.00 51.62 30.25 3.75 35.44 100 209 Average
CHO1 (Vertical)
Frequency  Level Over Limit Read Abtebba Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuVv) (dB/m) (dB) (dB) (cm) (deg)
2389.4 53.44 -20.56 74.00 54.87 30.26 3.75 35.44 100 0 Peak
2389.4 41.75 -12.25 54.00 43.18 30.26 3.75 35.44 100 91 Average
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CH11 (Horizontal)

Frequency Level Over Limit Cable Preamp Ant Table Remark
Limit Line Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dB) (dB) (cm) (deg)
2483.8 59.39 -14.61 74.00 3.86 35.51 100 0 Peak
2483.8 47.51 -6.49 54.00 3.86 35.51 100 204 Average
CH11 (Vertical)
Frequency Level Over Limit Cable Preamp Ant Table Remark
Limit Line Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dB) (dB) (cm) (deg)
2483.5 51.26 -22.74 74.00 3.86 35.51 100 0 Peak
2483.5 40.72 -13.28 54.00 3.86 35.51 100 258 Average
>»WLAN 802.11g
CHO1 (Horizontal)
Frequency Level Over Limit Cable Preamp Ant Table Remark
Limit Line Loss Factor Pos Pos
(MHz) (dBuvV/m) (dB) (dBuV/m) (dB) (dB) (cm) (deg)
2390.0 72.57 -1.43 74.00 3.75 35.46 100 0 Peak
2390.0 53.77 -0.23 54.00 3.75 35.46 100 329 Average
CHO1 (Vertical)
Frequency Level Over Limit Cable Preamp Ant Table Remark
Limit Line Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dB) (dB) (cm) (deg)
2390.0 62.58 -11.42 74.00 3.75 35.46 100 0 Peak
2390.0 45.33 -8.67 54.00 3.75 35.46 100 190 Average
CH11 (Horizontal)
Frequency Level Over Limit Cable Preamp Ant Table Remark
Limit Line Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dB) (dB) (cm) (deg)
2484.0 71.73 -2.27 74.00 3.86 35.51 100 0 Peak
2484.0 49.26 -4.74 54.00 3.86 35.51 100 28 Average
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CH11 (Vertical)

Frequency Level

(MHz) (dBuv/m)

Preamp Ant

Table Remark

2483.5 65.74

2483.5 46.24

Factor Pos
(dB) (cm)
35.51 100
35.44 104

Pos
(deg)
0 Peak
47 Average

>BT
CHOO (Horizontal)

Frequency Level

(MHz) (dBuV/im)

Preamp Ant

Table Remark

Pos

(deg)

2390.0 53.31

2390.0 38.25

0 Peak

208 Average

CHOO (Vertical)

Frequency  Level

(MHz) (dBuV/m)

2387.0 49.60

2387.0 38.24

Table Remark
Pos
(deg)
0 Peak

324 Average

CH78 (Horizontal)

Frequency Level

(MHz) (dBuv/m)

Table Remark

Pos

(deg)

2483.70 45.12

2483.70 57.16

37 Average

0 Peak

CH78 (Vertical)

Frequency Level

(MHz) (dBuV/im)

Table Remark

Pos

(deg)

2483.5 61.44

2483.5 46.10

0 Peak

204 Average
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Factor Pos
(dB) (cm)
35.46 100
35.46 100
Preamp Ant
Factor Pos
(dB) (cm)
35.46 100
35.44 121
Preamp Ant
Factor Pos
(dB) (cm)
35.51 100
35.51 100
Preamp Ant
Factor Pos
(dB) (cm)
35.51 100
35.51 100
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5.4.4 20dB Band Edge
WLAN 802.11b

CHoO1
% *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -40.15 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.398400000 GHz
20 Offset 18(dB
10
o D1 3 dBfn
0 i
/ LVL
L-10
D2 -17 dBm /
| 20 )

|

T
|
IS
s}
=
—

=70

F1
-80

Center 2.368 GHz 10 MHz/ Span 100 MHz

Date: 25.JAN.2007 17:54:40
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CH11
@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -43.24 dBm

Ref 20 dBm “Att 20 dB *SWT 500 ms 2.484800000 GHz

20 Offset 18(dB

10 [ A |
1 PK]
o JDl 2.97| dBm

[ y

\ LVL
L-10
\DZ -n7.03| dBm

20 \

| -30 \

| _40 \IA hl 1

50

60

+——70

F1
-80
Center 2.506 GHz 10 MHz/ Span 100 MHz
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WLAN 802.11g

CHO1
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -29.06 dBm
Ref 20 dBm *Att 20 dB “SWT 500 ms 2.399800000 GHz
20 Offset 18|dB
10
1 P
MAXH I IS D1 0.56 dBm
rw'“ﬂnm[ww
LVL
L-10
Lsg D2 -119_44 dBm /

]/
| _30 N

—-50

=70

F1
-80 |

Center 2.368 GHz 10 MHz/ Span 100 MHz

Date: 19.JAN.2007 02:33:23
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CH11
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -39.35 dBm

Ref 20 dBm “Att 20 dB *SWT 500 ms 2.483600000 GHz

20 Offset 18|dB

l10
1 PK|

MAXH D1 0.55 dBm
d 1 LVL

——10
XZ —[19.45| dBm

N

o

L -40

=50

——60

F1

-80

Center 2.506 GHz 10 MHz/ Span 100 MHz
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Bluetooth
CHOO
*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -46.31 dBm
Ref 10 dBm *Att 20 dB *SWT 500 ms 2.399955128 GHz
10 Offset 8 dB
DNCAE | D1 0.49 |dBm
MAXH I N
LVL
L —20 D2 -19 51 dBm
--30
PRN
--40
J
-
e LA Kot AL A g e AA AR AT AR ANA NSl At NN
——-60
--70
—-80
F1
-90
Center 2.353 GHz 10 MHz/ Span 100 MHz
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CH78
“RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz ~50.80 dBm
Ref 10 dBm “Att 20 dB “SWT 500 ms 2.483891026 GHz
10 Offset 8 dB
e —
1 PK
[MAXH I S
LVL
- N it
I 13p
PRN
— -4
1
-50 XNM
A A AL A A M A A A S AN g L A bor s AR
--60
-70
--80
F1
-90
Center 2.527 GHz 10 MHz/ Span 100 MHz
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5.5 Hopping Channel Separation

5.5.1 Measuring Instruments

As described in chapter 9 of this test report.

5.5.2 Test Procedure
1. The output of EUT was connected to the spectrum analyzer by a low loss cable..
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.5.3 Test Setup Layout

Lto

EUT
Spectrum Analyzer

5.5.4 Test Result The spectrum analyzer plots are attached as below
Application Type : BT
Temperature : 26°C
Relative Humidity : 59%
Test Enginner : _James

Carrier Frequency

Channel Frequency Separation Himits Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.003 0.878 Mode 7
39 2441 1.000 0.878 Mode 8
78 2480 0.997 0.883 Mode 9

Note: Limits =25kHz or the 20dB bandwidth of the hopping channel, which ever is greater
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5.5.5 Hopping Channel Seperation

Mode 7
*RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.14 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 1.003205128 MHz
10 Offset 8 dB Markgr 1 [T1|]
) 5 -0.55 dBm
UNCAL o v 2.401929487 GHz
1 PK //“/ﬁ\“/ﬂ\“\h//\n\\ //\/—\w/‘k“\ﬁj/\
R v
\f\ /\/‘A LVL
° \V\'\/ ; \V‘—\n“\
—-30
PRN
—-40
—-50
—-60
—-70
—-80
-90
Center 2.4025 GHz 200 kHz/ Span 2 MHz
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Mode 8
*RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.08 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 1.000000000 MHz
10 Offset 8 dB Marker 1 [T1|]
1 2 -0.31 dBm
UNCAL o v 2.440939103 GHz
PTG P
MAXH I N . \)
o M, e M. ,\\
--30
PRN
--40
—-50
——-60
--70
—-80
-90
Center 2.4415 GHz 200 kHz/ Span 2 MHz
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Mode 9
*RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.11 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 996.794871795 kHz
10 Offset 8 dB Marker 1 [T1|]
-1.51 dBm
UNCAL Lo 1 2 2.478935897 GHz
MAXH I N
J‘/ \\/\ /\/j\-v/ LVL
AV ‘\f\’\/"N
--30
PRN
--40
—-50
——-60
--70
—-80
-90
Center 2.4795 GHz 200 kHz/ Span 2 MHz
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5.6 Number of Hopping Frequency

5.6.1 Measuring Instruments

As described in chapter 9 of this test report.

5.6.2 Test Procedure

1. The output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.6.3 Test Setup Layout

Lto

EUT
Spectrum Analyzer

5.6.4 Test Result See spectrum analyzer plots below
Application Type : BT
Temperature : 26°C
Relative Humidity : 59%
Test Enginner : _James

Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
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5.6.5 Number of Hopping Frequency

*RBW 100 kHz
*VBW 100 kHz

Ref 10 dBm *Att 20 dB *SWT 500 ms
10 Offset 8 dB
U
! [VRVIVIuEepoy e ML
PRN
——-60
--70
—-80
-90
Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz
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5.7 Hopping Channel Bandwidth

5.7.1 Measuring Instruments

As described in chapter 9 of this test report.

5.7.2 Test Procedure
1. The transmitter output was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 300kHz.

3. The Hopping Channel bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 20 dB.

5.7.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.7.4 Test Result See spectrum analyzer plots below

Application Type : BT
Temperature : 26°C
Relative Humidity : 59%
Test Enginner : _James

Channel Frequency Hopping Channel Bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.

00 2402 0.878 1.000 Mode 7

39 2441 0.878 1.000 Mode 8

78 2480 0.883 1.000 Mode 9
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5.7.5 Hopping Channel Bandwidth

Mode 7
*RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.18 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 878.205128201 kHz
10 Offset 8 dB Marker 1 [T1 (]
-20.61 dBm
q
UNCAL 5 51 —0-6%—dBm 2.401509615 GHz

w LVL
2
T
PRN
7_4 L)
-5
—-6
--70
—-80
F1
-90
Center 2.40193109 GHz 100 kHz/ Span 1 MHz
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Mode 8
*RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.02 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 878.205128206 kHz
10 Offset 8 dB Marker 1 [T1|]
-19.97 dBm
UNCAL 5 D1——6-33—cBm 2.440509615 GHz

T

1 1L e, |-
‘ i "uv«w ¥
| \I

I PRN

--70

-80

-90

Center 2.4409375 GHz 100 kHz/ Span 1 MHz
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Mode 9
*RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz 0.14 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 883.012820512 kHz
10 Offset 8 dB Marker 1 [T1|]
-21.43 dBm
UNCAL o 2.479504808 GHz

D1 -1.53 dBm
= pre iy
VIEW | _10
' |
LVL
Mg, -

I
| i

-60

--70

-80

-90

Center 2.479939103 GHz 100 kHz/ Span 1 MHz
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5.8 Dwell Time of Each Frequency

5.8.1 Measuring Instruments

As described in chapter 9 of this test report.

5.8.2 Test Procedure

1.

2
3.
4

The transmitter output was connected to the spectrum analyzer by a low loss cable.
Set RBW of spectrum analyzer to 1IMHz and VBW to 1MHz.
Set the center frequency on any frequency would be measure and set the frequency span to zero span.

The calculate =79 * 0.4 * (1600/79) * t (t = the time duration of one single pulse )

5.8.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.8.4 Test Result See spectrum analyzer plots below

Application Type : BT
Temperature : 26°C
Relative Humidity : 59%
Test Enginner : _James

Cho00
Average Hopping Package Transfer ) o
Package Mode ] Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 9.1 439.1 0.126 0.4
DH3 5.5 1706.7 0.297 0.4
DH5 3.2 2964.7 0.300 0.4
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CH39
Average Hopping Package Transfer
Package Mode . Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 9.2 442.3 0.129 0.4
DH3 4.9 1706.7 0.264 0.4
DH5 3.2 2964.7 0.300 0.4
CH78
Average Hopping Package Transfer
Package Mode . Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 9 442.3 0.126 0.4
DH3 5 1706.7 0.270 0.4
DH5 2.9 2980.8 0.273 0.4
Remark:

Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time

79channels come from the Hopping Channel number.

1
2
3. Average Hopping Channel = hops/sweep time
4

t: Package Transfer Time(us)

SPORTON International Inc.
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5.8.5 Dwell Time

DH1 (CHO0)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 1.76 dB
Ref 10 dBm “Att 20 dB SWT 2 ms 1.256410 ms
10 Offset 8 dB Marker 1 [T1 (]
-56.47 dBm
DNeAE | e . e —182.692308 s
Delta 2 [T1 ]
1 PKag -0-3p dB
VIEW | _10 43910256 Hs
LVL
—-20
--30
PRN
—-40
L — 'l n
50 M
——UGO I
--70
—-80
-90
Center 2.402 GHz 200 ps/
Date: 13.FEB.2006 20:11:32
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RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -41.64 dBm
Ref 10 dBm *Att 20 dB SWT 10 s 3.413462 s
10 Offset 8 dB
—u Il
SGL

“ PRN

—-60
—-70
—-80
-90
Center 2.402 GHz 1 s/
Date: 13.FEB.2006 20:23:04
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DH1 (CH39)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 1.40 dB
Ref 10 dBm *Att 20 dB SWT 2 ms 1.259615 ms
10 Offset 8 dB Marker 1 [T1|]
-54.22 dBm
-70 e e e et e QE—F§9231 S
Delta 2 [T1
1 Pl -p.73 dB
VIEW L _10 442 307692 Hs
LVL
--20
-30
PRN
--40
I —-50 T B |
--60
-70
--80
-90

Center 2.441 GHz

Date: 13.FEB.2006 20:17:30

200 pus/
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RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 0.89 dBm
Ref 10 dBm *Att 20 dB SWT 10 s 3.413462 s
10 Offset 8 dB
1
vI | T I T ([l 11l el
SGL
LVL
PRN
i
——-60
--70
—-80
-90
Center 2.441 GHz 1 s/
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DH1 (CH78)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 1.51 dB
Ref 10 dBm *Att 20 dB SWT 2 ms 1.262821 ms
10 Offset 8 dB Marker 1 [T1|]
-53.86 dBm
UNCAL o — . 256.410256 us
Defita 2 [T1 ]
* -9.61 d
VIEW L _10 442 307692 s
LVL
—-20
--30
PRN
--40
-50 y MW B
——60%
--70
—-80
-90
Center 2.48 GHz 200 pus/
Date: 13.FEB.2006 20:18:41
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RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -37.30 dBm
Ref 10 dBm *Att 20 dB SWT 10 s 3.413462 s
10 Offset 8 dB
DNeAE |
SGL
:
CLRWR i
LVL
i PRN
—-50
——-60
--70
—-80
-90
Center 2.48 GHz 1 s/
Date: 13.FEB.2006 20:24:23
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DH3 (CHO0)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.33 dB
Ref 10 dBm *Att 20 dB SWT 5 ms 2.508013 ms
10 Offset 8 dB Marker 1 [T1|]
-54 .87 dBm
-70 272 435897 us
Delta 2 [T1 [}
1 PKS 1.55 dB
VIEW By 1706731 ms
LVL
—-20
--30
PRN
--40
L_s5 T . A‘ﬂ‘h
Pyl Uy
——-60
--70
—-80
-90

Date:

Center 2.402 GHz

13.FEB.2006 20:33:24

500 us/
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RBW 1 MHz
*VBW 1 MHz
Ref 10 dBm *Att 20 dB SWT 10 s
10 Offset 8 dB
SGL
-
CLRWRERHS " | I
LVL
PRN
AR Ir , | I
—-50
——-60
--70
—-80
-90
Center 2.402 GHz 1 s/
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SPORTON International Inc. Page No. : 53 of 138
TEL : 886-2-2696-2468 Report Issued Date : Jan. 29, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : B94HSTNH-F13C
IC ID : 466Q-HHF13C



wemonns. FCC/IC TEST REPORT Report No.: FR711207
DH3 (CH39)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 3.29 dB
Ref 10 dBm *Att 20 dB SWT 5 ms 2.508013 ms
10 Offset 8 dB Marker 1 [T1|]
-55.46 dBm
UNCAL o I r 424 62G487 s
Delta 2 [T1 ]
* -1.02 dB
VIEW L _10 1.70678B1 ms
LVL
—-20
--30
PRN
--40
| 150 W B Lt
g TR T m
——-60
--70
—-80
-90
Center 2.441 GHz 500 us/
Date: 13.FEB.2006 20:35:09
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RBW 1 MHz
*VBW 1 MHz
Ref 10 dBm *Att 20 dB SWT 10 s
10 Offset 8 dB
SGL
-
cLrwr I TS || l
N LVL
H440 |
430 1 1 I |} 1 I
PRN
|| 1] Iy Il ] 1 |Il
I i W
—-50
——-60
--70
—-80
-90
Center 2.441 GHz 1 s/
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DH3 (CH78)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 2.81 dB
Ref 10 dBm *Att 20 dB SWT 5 ms 2.508013 ms
10 Offset 8 dB Marker 1 [T1|]
-54.70 dBm
UNCAL o 528.846154 us
Delta 2 [T1 ]
1 Pl 0.77 dB
VIEW L _10 1.7067311 ms
LVL
--20
-30
PRN
--40
e n

--70
—-80
-90
Center 2.48 GHz 500 us/
Date: 13.FEB.2006 20:39:33
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RBW 1 MHz
*VBW 1 MHz
Ref 10 dBm *Att 20 dB SWT 10 s
10 Offset 8 dB
DNCAE |
SGL
-
CLRWR _Ho I 1
LVL
PRN
LI LR I Il
—-50
——-60
--70
—-80
-90
Center 2.48 GHz 1 s/
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DH5 (CHO0)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 1.00 dB
Ref 10 dBm *Att 20 dB SWT 10 ms 3.750000 ms
10 Offset 8 dB Marker 1 [T1|]
-52.73 dBm
UNCAL -5 14.82692
Delta 2 [[T1 ]
* -0.4% dB
MED | 2.964744 ms
LVL
—-20
--30
PRN
--40
B
| _50 \ b Hh
——-60
--70
—-80
-90
Center 2.402 GHz 1 ms/
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RBW 1 MHz
*VBW 1 MHz
Ref 10 dBm *Att 20 dB SWT 10 s
10 Offset 8 dB
UNCAL "
SGL
T
CLRWR |
LVL
PRN
| | I I |II Wl i
| WL U
—-60
--70
—-80
-90
Center 2.402 GHz s/
Date: 13.FEB.2006 20:45:09
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DH5 (CH39)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.66 dB
Ref 10 dBm *Att 20 dB SWT 10 ms 3.750000 ms
10 Offset 8 dB Marker 1 [T1|]
-51.84 dBm
UNCAL = 1.443366—wms
Delta |2 [T1 ]
1 PKS -0.74 dB
VIEW L _10 2.964744 ms
LVL
—-20
--30
PRN
--40
| _50— L > i l“
lv Jl’ [ w 1 l
——-60
--70
—-80
-90
Center 2.441 GHz 1 ms/
Date: 13.FEB.2006 20:48:17
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RBW 1 MHz
*VBW 1 MHz
Ref 10 dBm *Att 20 dB SWT 10 s
10 Offset 8 dB
- Ho | 1 7]
!IHE’k SGL
cLrwrA| | |I
LVL

| IF
Hl |

—-50

——-60

--70

-80

-90

Center 2.441 GHz 1 s/
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DH5 (CH78)
RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.22 dB
Ref 10 dBm *Att 20 dB SWT 10 ms 3.766026 ms
10 Offset 8 dB Marker 1 [T1|]
-51.24 dBm
UNCAL | 2.019231 ms
[ Deltd 2 [TL 1
* -3.14 [dB
VIEW | _10 2980769 Ims
LVL
—-20
--30
PRN
--40
L B
| so WN M j WN
——-60
--70
—-80
-90
Center 2.48 GHz 1 ms/
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RBW 1 MHz
*VBW 1 MHz
Ref 10 dBm *Att 20 dB SWT 10 s
10 Offset 8 dB
DNeAE |
SGL
1 Prig
CLRWR /I T (]|
LVL
- -0 H
| || |
PRN
s I i, UL | |
Uw ML J l \LJMM L \Jt m | MMA
—-50
——-60
--70
—-80
-90
Center 2.48 GHz 1 s/
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5.9 Peak Output Power Measurement

5.9.1 Measuring Instruments

As described in chapter 6 of this test report.

5.9.2 Test Procedure

1. The antenna port RF output of the EUT was connected to the input RF input of a power meter for

WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the EUT

antenna terminal.

2. The antenna port(RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer for

BT measurement. The cable loss has been offset before testing.

5.9.3 Test Setup Layout

EUT

5.9.4 Test Result

* Application Type : WLAN 802.11b/g and BT

Temperature : 26°C
Relative Humidity : 59%
Test Enginner : _James

WLAN 802.11b

L to

Power Meter

Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 17.18 1W/30 dBm
06 2437 17.80 1W/30 dBm
11 2462 17.97 1W/30 dBm

SPORTON International Inc.
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WLAN 802.11g

Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 20.37 1W/30 dBm
06 2437 20.13 1W/30 dBm
11 2462 20.39 1W/30 dBm
Bluetooth
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
00 2402 0.60 1W/30 dBm
39 2441 0.92 1W/30 dBm
78 2480 -0.32 1W/30 dBm
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5.9.5 Output Power
BT Mode : CHOO (2402MHz)

Ref 10 dBm “Att 20 dB

*RBW 3 MHz
*VBW 3 MHz
*SWT 500 ms

Marker 1 [T1 ]

0.60 dBm
2.401762821 GHz

10 Offset 8 dB

<4~

-0 e
d_'_'_'_'_'_,_,_.—r
.-o-"""f'_ﬂ-’

—-10

=y
o

=

AXH

LVL

——20

—-30

--40

PRN

—-50

——-60

--70

-80

-90

Center 2.40193109 GHz

Date: 13.FEB.2006 19:59:06

500 kHz/

Span 5 MHz
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BT Mode : CH39 (2441MHz)

*RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 0.92 dBm
Ref 10 dBm *Att 20 dB *SWT 500 ms 2.440815705 GHz

10 Offset 8 dB

e} |
..—I—'_'_'_'_'_'_'_ _\H\_‘ﬁ\_‘—

—-10

—
0

1€

>

=

AXH

LVL

—-20

—-30

PRN

--40

—-50

-60

--70

-80

-90

Center 2.441 GHz 500 kHz/ Span 5 MHz

Date: 13.FEB.2006 19:59:40

SPORTON International Inc. Page No. : 67 of 138
TEL : 886-2-2696-2468 Report Issued Date : Jan. 29, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : B94HSTNH-F13C

IC ID : 466Q-HHF13C



wesonns. FCC/IC TEST REPORT Report No.: FR711207

BT Mode : CH78 (2480MHz)

*RBW 3 MHz
*VBW 3 MHz
Ref 10 dBm “Att 20 dB *SWT 500 ms

Marker 1 [T1 ]

-0.32 dBm
2.479825128 GHz

10 Offset 8 dB

=
o
e

=

AXH | _10

—-20

LVL

—-30

PRN

--40

—-50

——-60

--70

-80

-90

Center 2.48 GHz 496 kHz/

Date: 13.FEB.2006 20:00:36

Span 4.96 MHz
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5.10 Conducted Emission

5.10.1 Measuring Instruments
As describ ed in chapter 6 of this test Report.

5.10.2 Test Procedures

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

a.
centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of a line impedance stabilization network (LISN).

c. All the support units are connected to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold Mode.
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5.10.3 Test Data

Temperature : 26°C
Relative Humidity : 59%
Test Enginner : _James
Test Mode : Mode 1

m The test that passed at minimum margin was marked by the frame in the following table.

o Level (dBuV) Date: 2007-01-15 Time: 16:17:21

\ CHS/VCCICISPR-B
; |

CHSWCCICISPR -B AV
] |
4“ !
I
3 i
1p
1B
o 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz)

Site (CO01-HY
Condition : CHENCCLCISPE-E 2001004 200604 LINE
EUT c GEMIGFRESEDGE MOBILE FHONE

Power - 120V B0H=

bodel :FRT11207

Memo (38ME50 IDLE+BT LINE+WLAN LINE
Memo c+EARFHONE+ADAFTER+CAMER L

Memo
Ower Limit Read Probe Cable
Freqg Lewel Limit Line Lewel Factor Loss Remark
MH= dBuv dE dBuv dBuv dE dE
1 0.170  53.94 -11.03 64.97  53.80 0.10 0.04 QF
2 0.170 42.82 -12.15 54.97 42,68 0.10 0.04 Awverage
3 0.2053 47.23 -16.26 683.49 47.09 0.10 0.04 QF
4 0.205 36.12 -17.37 53.49 35.98 0.10 0.04 Awverage
5 0.243 42.85 -19.15 e2.00 42.70 0.10 0.05 QF
& 0.243 32.19 -19.81 52.00 32.04 0.10 0.05 Awverage
7 0.581 36.03 -19.97 56.00 35.85 0.10 0.03 QF
g 0.581 29.21 -16.79 46.00 =29.03 0.10 0.08 Awverage
9 1.734  33.78 -22.22 56.00 33.60 0.10 0.03 QF
10 1.734 25.15 -20.85 46.00 24,97 0.10 0.08 Awverage
11 2.850 28.23 -27.77 Se.00 Z25.01 0.15 0.0% QF
12 2.850 Z2.28 -23.72 46.00 ZZ.06 0.15 0.07 awverade
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Level (dBuV)
80

\

Date: 2007-01-15 Time: 16:13:15

CHSWCCVCISPR-B

CHSWCCHCISPR -B AV

40
3 I
I
10 |
01502 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (CO01-HY
Condition  CHRVCCICISPE-B 20014004 200604 NEUTEAL
EOT (GEMAGPRE/EDGE MOEILE FHONE
Poweer 1207 S0Hz
Model (FRT11207
Memmo :GAMAS0 IDLE+BT LINKE+WLAN LINKE
Memo c+EARFHONE+ADAPTER+CAMER A
Mema ;
Over Limit  Read Probe Cable
Fregq Level Limit Line Lewel Factor Lozs Eemark
MH= dEu¥ dE dEu¥ dEuV dE dE
[1 0.1658 54.63 -10.43 65.06 54,49 0.10 0.04 QF |
2 0.168 42.12 -12.94 55.06 41.93 0.10 0.04 Awverage
3 0.203 45.45 -15.04 53.49 45.31 0.10 0.o04 QF
4 0.203 35.14 -15.35 53.49 35.00 0.10 0.04 Awverage
5 0.240 49,15 -12.95 B2.10 49.00 0.10 0.05 QF
& 0.240 30.37 -21.71 52.08 30.22 0.10 0.05 Awerage
7 0.581 34.86 -21.14 556.00 34.65 0.10 0.08 QF
g 0.581 27.41 -18.59 45.00 27.23 0.10 0.08 Awerage
g 1.790 37.37 -18.63 56.00 37.19 0.10 0.08 QF
10 1.790 24.90 -2Z1.10 45.00 24.7Z2 0.10 0.08 Awerage
11 2.900 24.79 -31.21 56.00 24.8Z 0.10 0.07 Qp
1z 2.900 Z20.79 -Z5.21 46.00 Z20.6Z 0.10 0.07 Awerage
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR711207

Temperature : 26°C
Relative Humidity : 59%

Test Enginner :
Test Mode : Mode 2

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuVv)
80

James

Date: 2007-01-15 Time: 16:20:51

CHSWCCICISPR-B

CHSWCCICISPR -B AY

0.150.2 0.5 1 2 & 10 20 30
Frequency (MHz)
Site CCO01-HY
Condition  CNENCCLCIZPR-E 2001004 200604 LINE
EUT COEMGPEREDGE MOEILE PHONE
Power S 120V A0Hz
bodel :FRT11207
Memo cGEMAS0 IDLE+BET LINE+WLAN LINE
Memo +EARPHONE+ADAPTERE +hpegd
Memo :
Ower Limit Read Probe Cable
Freg Lewvel Limit Line Lewel Factor Loss Remark
MH= dBuv dEb dBuv dBuv dbE dEb
[1 D.165 53.58 -11.46 &5.04 53.44 0.10  0.04 QF |
2 0.168 42,35 -12.69 §55.04 42,21 0.10 0.04 Average
3 0.202 46.64 -16.88 63.52 46,50 0.10 0.04 QF
4 0.202 24.34 -29.18 53.52 24.20 0.10 0.04 Average
5 0.239 42,74 -19.39 62.13 42.59 0.10 0.05 QF
G 0.239 31.11 -21.02 52.13 30.956 0.10 0.05 Average
7 0.275 39,30 -Z1.88 ©0.983 39.15 0.10 0.05 Qp
g 0.275 28.95 -2Z2.02° 50.97 28.80 0.10 0.05 Awverage
9 0.584 35.87 -20.13 56.00 35.69 0.10 0.08 QF
10 0.584 29,21 -16.79 45.00 Z29.03 0.10 0.08 Average
11 1.751 324.26 -zZ1.74 556.00 34.08 0.10 0.08 QF
12 1.751 z24.74 -zZl.26 45.00 24,55 0.10 0.08 Average
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Report No.: FR711207

Level (dBuV)
80

Date: 2007-01-15 Time: 16:24:02

CHSWCCINCISPR-B

CHSWCCHCISPR -B AV

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (CO01-HY
Condition : CHEVCCICISPE-B 2001004 200604 NEUTEAL
EOT CGEMAGPRE/EDGE MOEILE FHONE
Power S 120V A0Hz
Model (FRT11207
Memmo :GEMAS0 IDLE4BT LINK+WLAN LINE
Memo c+EARTHONE+ADAFTER +Mpegd
Memo :
Over Limit Fead Probe Cahble
Freq Level Limit Line Lewvel Factor Loss Remark
MH= dEu¥ dE dEu¥ dEuV dE dE
1 0.168 53.09 -11.95 £5.04 52.895 0.10 0.04 QF
2 0.168 40.86 -14.18 55.04 40,72 0.10 0.04 Awverage
3 0.203 456.22 -17.27 63.49 456.03 0.10 0.04 QF
4 0.203 33.19% -20.30 53.49 33.05 0.10 0.04 Awverage
5 0.242 42,22 -19.82 52.04 42,07 0.10 0.05 QF
& 0.242 25.85 -23.1% 52.04 25.70 0.10 0.05 Awerage
7 0.276 35.45 -22.49 50.94 35.30 0.10 0.05 QF
g 0.276 25.68 -25.26 50.94 25,53 0.10 0.05 Awerage
9 0.579 35.12 -20.88 56.00 354.94 0.10 0.08 QF
10 0.579 27.66 -15.34 45.00 27.45 0.10 0.058 Awverage
11 1.700 34.02 -21.93 56.00 33.84 0.10 0.08 QF
1z 1.700 24.69 -21.31 46.00 24.51 0.10 0.08 Awerage
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR711207

Temperature : 26°C
Relative Humidity : 59%

Test Enginner :
Test Mode : Mode 3

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuW)
80

4
i

James

Date: 2007-01-15 Time: 16:32:27

CHSVCCICISPR-B

CHSWCCICISPR -B AV

10
E |
10
1
0.150.2 0.5 1 2 & 10 20 30
Frequency (MHz)
Site CCO01-HY
Condition : CNE/NVCCLCIEFE-B 2001004 200604 LINE
EUT (GEMIGPREEDGE MOEILE FHONE
Power - 120W60H:
Fodel :FR711207
Mermo :EDGE IDLE+BT LINE+ WL AN LINK
Memn 4EARFPHONE+ADAFPTER4+CAMEREL
Megno :
Ower Limit Fead FProbe Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
M= dBuy dE dBuy dBuv db dBb
[1 0.168 52.72 -12.32 65.04 52.58 0.10 0.04 QF |
z 0.168 41.67 -13.37 55.04 41,53 0.10 0.04 hveradge
3 0.z204 44.84 -15.61 £3.45 44.70 0.10 0.04 QF
4 0.204 33.83 -19.60 53.43 33.69 0.10 0.04 Awverage
5 0.242 41.792 -2Z0.32 62.04 41,57 0.10 0.05 QF
& 0.242 31.03 -21.01 52.04 30.88 0.10 0.05 Awverage
7 0.577 36.07 -19.93 56.00 35.89 0.10 0.08 QF
g 0.577 29.26 -16.74 46.00 29,08 0.10 0.08 Awerage
9 l.650 34.77 -21.23 56.00 34.558 0.10 0.098 QF
10 l.650 24.61 -21.39 46.00 24,42 0.10 0.09 Awverage
11 2.990 29,05 -26.85 56.00 25.82 0.1a 0.07 QF
1z 2.990 22,38 -23.62 46.00 22,15 0.1a 0.07 Awverage
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Level (dBuV)
80

Date: 2007-01-15 Time: 16:28:54

CHSWCCICISPR-B

CHSWCCICISPR -B AY

01502 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (CO01-HY
Condition  CHRVCCIACISPE-B 20014004 200604 NEUTEAL
EOT c GEMAGPRE/EDGE MOEILE FHONE
Power - 120Y/a0Hs
Model (FRT11207
Mermo :EDGE IDLE+BT LINE+ WL AN LINE
Memo c+EARFHONE+ADAPTER+CAMERA
Memo :
Over Limit Fead Probe Cable
Fregq Level Limit Line Lewel Factor Lozs Eemark
MH= dBuv dEb dBuv dBu¥ dEb db
1 0.187 52.72 -12.37 65.09 52,58 0.10 0.04 QF
2 0.187 40.10 -14.93 55,09 39,946 0.10 0.04 Awverage
3 0.204 45.51 -17.94 53.45 45.37 0.10 0.04 QF
4 0.204 32.37 -21.08 53.45 32.23 0.10 0.04 Awverage
5 0.239 42.04 -20.09 B2.13 41.89 0.10 0.05 QF
G 0.23% 27.56 -24.57 52.13 27.41 0.10 0.05 Awerage
7 0.274 35.32 -22.68 6l.00 38.17 0.10 0.05 QF
g 0.274 25.53 -25.47 51.00 25.38 0.10 0.05 Awerage
g 0.576 35.12 -20.88 56.00 34.94 0.10 0.08 QF
10 0.576 27.54 -15.48 45.00 27.36 0.10 0.08 Awerage
11 1.739 36.84 -19.16 56.00 36.66 0.10 0.08 QF
1z 1.739 Z25.07 -20.93 45.00 24.89 0.10 0.08 Awerage
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR711207

Temperature : 26°C
Relative Humidity : 59%

Test Enginner :
Test Mode : Mode 4

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuW)
80

James

Date: 2007-01-15 Time: 16:43:16

o

CHSNVCCICISPR-B

CHSWCCICISPR -B AV

0.150.2 0.5 1 2 & 10 20 30
Frequency (MHz)
Bite CCO01-HY
Condition : CHANCCIACIEPE-B 2001004 200604 LINE
EUT GEMIGPREEDGE MOEILE FHONE
Power :120V60H:
Fodel :FR711207
Memo (38M 850 IDLE+BT LINE+WLAN LINE
Memo 4+EARFHONE+CAMER A+TTEE LINKE
Mermo :
Ower Limit Fead Probe Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
M= dBu¥ dE dBuy dBuy dE dE
1 0.154 51.36 -14.42 55.78 51.21 0.10 0.05 QF
2 0.154 35.82 -16.96 55.78 38.67 0.10 0.05 Awverage
3 0.191 44,10 -19.89 £3.99 43,95 0.10 0.04 QF
4 0.191 34,75 -19.24 53.99 34,61 0.10 0.04 Awverage
L3 0.285 37.86 -23.74 el.e0 37.71 0.10 0.05 Qp
G 0.255 31.93 -19.67 51.60 31.78 0.10 0.05 Awerage
[ 7 0.307 38.40 -11.65 50.05 38.25 0.10 0.05 Average |
g 0.307 41.76 -18.29 60.05 4l.61 0.10 0.05 QF
9 0.385% =26.35 -21.582 45.17 Z26.19 0.10 0.08 Awverage
10 0.385 37.53 -20.64 53.17 37.37 0.10 0.06 QF
11 0.567 =25.18 -17.582Z 46.00 Z25.00 0.10 0.08 Awverage
12 0.567 35.64 -20.36 56.00 35.46 0.10 0.08 QF
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Level (dBuWr)
80

Date: 2007-01-15 Time: 16:45:57

CHSWCCHCISPR-B

CHSWCCIHCISPR -B AV

L0,

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Bite CCO01-HY
Condition : CHRVCCICISPE-B 20014004 200604 NETTEAL
EOT (GEMAGPRAEDGE MOBILE FHONE
Power - 120%/60Hz
Fodel :FRT11207
Memo (338 850 IDLE+BT LINE+ WL AN LINE
Memo +EARFPHONE+CAMERA+TTEE LINK
Memo ;
Over Limit Read Probe Cable
Fregq Lewel Limitc Line Lewel Factor Loss Renark
MH= dEu¥ dE dBuv dBu¥ dE dE
1 0.152 53.89% -12.00 65.89 53.74 0.10 0.053 QF
2 0.152 40,02 -15.87 55.89 39.87 0.10 0.05 Awerage
3 0.177 49,99 -14.65 ©4.64 49,85 0.10 0.04 QF
4 0.177 37.41 -17.23 54.64 37.27 0.10 0.04 Average
L 0.283 40.68 -20.04 g0.72 40,53 0.10 0.05 Qp
G 0.283 34.79 -15.93 50.72 34.564 0.10 0.05 Awverage
7 0.342 38.85 -20.30 59.15 38.69 0.10 0.06 QP
g 0.342 27.82 -21.33 49.15 Z27.66 0.10 0.06 Awverage
9 0.568 29,71 -16.29 46.00 Z29.53 0.10 0.08 Awverage
10 0.56 36,15 -19.585 56.00 35.97 0.10 0.08 QF
11 0.881 25.85 -20.15 46.00 Z25.66 0.10 0.09 Awverage
12 0.881 353.63 -22.37 56.00 33.44 0.10 0.0% QF
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5.11 Radiated Emission Measurement

5.11.1 Measuring Instruments

As described in chapter 6 of this Report.

5.11.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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5.11.3 Typical Test Setup Layout of Radiated Emission

Antenna
1~4m
EUT
- - | v
0.8 M
Ground Plane
v \
TurnTable G

Spectrum Analyzer /

Test Receiver
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5.11.4 Test Data

* Temperature : 20.1°C

* Relative Humidity : 60%

= Test Enginner : _Sam

= Test Mode : Mode 1

* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
Dat. ile: D:\Projectt20070 145 1- Bi\r 11207 Part 15CWWLANY11b_Tx_Ch01:2412MHz.EMI _gﬂ}

a:l F
80 Lewvel (dBuW/im) bate: 2007-01-
FCC CLASS-B
wof—
5 3
L 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Hite : BCHOB-HY
Cendition . LF-ANTI51121) HORIZON TAL
EUT : CEMAGFRE/EDGE Mobile Fhone
Powex o 1 WVae =
Model . FR 711207
Mede : WLAN 118 Tw 0124120 H=
Flane . B2
Dhats, Rade ST
Over Limit Readintenna Cahble Preanp int Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Fos Remark

WHz dBu¥/m dB dBu¥/w  dBu¥ 4B/ dB dB cil deg

1 300 20.81 -19.19 40.00 31.77 19.66 0.84 31.48 --- --- Peak

2 91.3 19.17 -24.33 43.50 39.74 9.23 1.33 31.12 --- --- Peak

3 1264 21.52 -21.98 43.50 38.47 12.50 1.64 31.09 --- --- Peak
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Data: 2 File: D:\Projecti2007Q 1V 1 Bi\W7 11207Part 1I5SCWLANVI1b_Tx_Ch01:2412MHz.EMI _‘13}
gg Level (dBuvim) bate: 20070119
FCCCLASS-E
40
1| 2 3
L 300 440. 580. T20. 860. 1000
Trace: (Discrete) FizguEncy (Wiiz)
Bite - IRCHGHY
Condition . LE-ANT(951121) HORIZONTAL
ENT . GEMAFRSEDCGE Mobile Phene
Fronvex + 120V H=
Mcdal : FR 711217
Mcde ¢ WLAN 11%_Tx_Ch01 /241 2hiH=
Flane : B2
Data Bate rel]
Over Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Lewvel Factor Laoss Factor Paos Pos Remark
WHz dBul¥./u dB dBu¥/m  dBu¥ dB/m 4B dB ciit deg
1 847 .4 2028 -10.72 46,00 31.91 Z0.16 4.65 30.43 --- --- Peak
A ag2.4 27.00 -18.50 46.00 32.73 20.41 4.76 30.39 100 31 Peak
3 978.3 27.92 -26.08 54.00 32.04 21.09 5.06 30.27 S --- Peak
Data: 3 ~ File: D:WProjecti2007Q 148 1 B 11207 Part 15CWLANV 1b_Tx_Ch01:2412MHz.EMI _‘18}
47 Level (dBuVim) bate: 20070119
FCC CLASS-B
59 My“"‘} h‘s FCC CLASS-B (AVG)
o 1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site - IRCHE-HY
Condition . HF-ANT-0G0410 HORIZONTAL
EOT . GEM/PESEDGE Mohile Phone
Fronvex + 120V =
Mcdal : FR 711217
Mcde © WLAN 11%_Tx_Ch01 241 2hH=
Flane : B2
Data Rate ‘1
Over Limit Readintenna Cable Preanp 4nt Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Fos Remark
WHz dBu¥/n dB dBu¥/w  dBu¥ dB/u dB dB ci deg
1 @ 2387.8 62.5% -11.42 74.00 64,01 30.26 3.95 35.44 100 0 Peak
[2a 2387.8 50,19 -3.8]1 34.00 51.62 30.26 3.3 33.44 100 209 Average |
3@ 2412.0 105.28 106,70 30.27 3.77 35.46 100 209 Average
4@ 2412.0 113.01 114.43 30.27  3.77 33.46 100 0 Peak
] 2494 .0 55.77 -18.23 74.00 57.12 30.30 3.88 35.33 100 0 Peak
6@ 2494 .0 45,15 -8.85 54.00 46.50 30.30 3.88 35.53 100 209 Average
Remark: #3 and #4 Fundamental Signal
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FCC/IC TEST REPORT Report No.: FR711207

Data: 4 File: D:\Projecti20070Q 1V 1 B\ 11207 Part 1SCWLANV 1b_Tx_Ch01:2412MHz.EMI _‘18}
s Lewvel (dBuW/m) bate: 2007-01-19
FCCCLASS B

FCC CLASS-B (AVG]

49M

0

3000 3600. 4200. 4800, 5400. 6000

Thiice: [Biacte) Frequency {(MHz)

Site : (BCHGHY
Condition - HF-ANT-0A0H0 HORIZONTAL
EUT . GEMASFRS/EDCE biohile Phone
Fowex 2 1A Wae#lH=
Miadel . FR 711207
Mods o WLAN 11%_Te ChOL24120MH=
Flane . Ed
Diata Rate vl
Data: 5 File: D:\Projecti2007Q11& 1+ Bi\711207\Part 1SCWWLANI b_Tx_Ch01,24 12MHZEM) (15)
i Lewvel {(dBuv/m) bate: 2007-01-19
FCCCLASS-B
DRSS PR SO aypee Sy epruvy s pv uray w5 o by 8 I, 509 ST \VAEY
° G000 6600, 7200, 7800, 2400, 9000
T r— Frequency (MHz)
Site . (BCHIGHY
Condition . HF-ANT0E0410 HORIZONTAL
EUT . GEM/GFRE/EDCE Motile Phone
Fonvex 2 120V =
Miodal . FR 711207
Mode © WLAN 110 Tee G024 2H=
Flane ;B2
Diata Rate i
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Data: 17
i Lewvel (dBuV/m)

File: D:\Projecti2007Q1\2 1= Br\7 11207Part 15CWLANV 1b_Tx_Ch01:241 ZgEII.EMI _‘13}
el

bate: 2007-01-19

FCCICLASS-B

1

|
59 CCCLASS-B (AVIG)

° 2310 2326. 2342, 2358. 2374. 2390
Trace: (Discrete) Fremency (MH1)
Site : BCHEHT
Comdition : HE-ANT-080410 HORIZON TAL
EUT : CEMAGFRE/EDGE Mobile Fhone
Foowex 12 VaeAlH=
el . FR 711207
Mede © WLAN 11h_Twx Ch01 24120 H=
Flane . B2
Trata Fate w21
Over Limit ReadAntenna Cable Preamp int Tahble
Freq Lewel Limit Line Lewvel Factor Loss Factor Paos Pos Rematk
WHz dBu¥./u dB dBu¥/m  dBu¥  dB/u 4B dB ciit deg
1@ 2387.8 62.58 -11.42 74.00 64.01 30.260 3.95 35.44 100 0 Peak
2 m 2387.8 50.19 -3.81 54.00 51.62 30.260 3.95 35.44 100 209 Average
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- Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:\Projecti2007Q1'&E 1 B\ 11207Part 15C WL ANV 1b_Tx_Ch01:2412MHz.EMI -‘18}
80 Lewvel (dBuW/m) bate: 2007:01-19
FCC CLASS-B
wof—
1 2
3
L 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (Miz)
Hite : BCHOB-HY
Cendition . LF-ANTI951121) VERTIC AL
EUT : CEMAGFRE/EDGE Mobile Phone
Fowex 12 WVaeAlH=
Model . FR 711207
Mede : WLAN 118 Tw 0124120 H=
Flane B2
Dhats, Rade ST
Over Limit Readintenna Cahble Preanp int Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Fos Remark

WHz dBu¥/m dB dBu¥/w  dBu¥ 4B/ dB dB cil deg

1 33.8 24.9% -15.0Z2 40.00 38.60 16.84 0.87 31.3Z2 100 42 Peak
Z 38.1 23.97 -16.03 40.00 47.17 6.91 1.09 31.21 S --- Peak
3 251.1 20,45 -25.55 46.00 36.63 12.290 2.43 30.92 e --- Peak
Data: 10 File: D:\Projecti2007Q1'&E 1 B\ 11207Part 15C WL ANV 1b_Tx_Ch01:2412MHz.EMI *18}
g Evel (4BuVIm) bate: 200701-19
FCCCLASS-E
40
5| 203
0 300 440. 580. T20. 860. 1000
Trace: {Discrete} Frequency (Miz)
Site - IBCHDGHY
Condition . LE-ANT(251121) VERTICAL
EUT . GEM/GFES/EDGE Mobile Fhane
Fowex o 1A WaelH=
Medel . FR 711207
Mcde ¢ WLAN 11%_Tx_Ch01 241 2hiH=
Flane : B2
Data Bate rel]
Over Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Lewvel Factor Lass Factor Paos Pas Remark
WHz dBu¥/n dB dBu¥/w  dBu¥ dB/u dB dB cil deg
1 913.9 27.43 -18.57 46.00 32.290 Z20.63 4.86 30.34 e --- Peak
Z 950.3 27.55 -18.45 46.00 31.9% 20.89 4.96 30.28 --- --- Peak
3 967.8 2807 -25.93 54.00 32.31 21.01 5.03 30.28 e --- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR711207

Data: 11
Lewvel {dBuW/m)
17

bat

4

File: D:\Projecti2007Q 1'& 1 B\ 11207Part 1ISCWWLANV 1b_Tx_Ch01:241 EQES?E‘I:"I!: _gﬁ}
e -1-

FCC CLASS-B
59 FCC CLASS-B (AVG)
P SRR s S
¢ 1000 1400. 1800. 2200, 2600. 3000
Trace: (Discrete} Frequency (Miz)
Site  BCHGHY
Condition . HF-ANTAG410 VERTICAL
EUT : GEMAGFREE/EDGE Mobile Phone
Fowex 12 WVaeAlH=
Model . FR 71121
Mode o WLAN 11h Tw Ch01 24120
Flans . B2
Drata Rate el
Over Limit ReadAntenna Cable Preamp int Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Bemark
WHz dBu¥./u dB dBuV/m  dBu¥ dB/u 4B dB ciit deg
1 2380 .4 53.44 -Z0.56 74.00 54.87 30.26  3.73 35.44 100 0 Peak
2@ 2380.4 41,75 -12.2% 54.00 43.18 30.26  3.73 35.44 100 91 Ahverage
3@ 24120 97 .54 93 .96 30,27 3.7 35.46 100 a1 Average
4 @ 24120 104,03 105.45 30.27  3.77 35.46 100 0 Peak
5 2488.0 30,87 -14.13 54.00 41.22 30.30 3.86 35.51 100 91 Averaze
3] 2488.0 50,10 -23.90 74.00 51.45 30.30 3.86 35.51 100 0 Peak
Remark: #3 and #4 Fundamental Signal
Data: 12 |y Files DiProjecti2007Q 145+ 1711207 Part 1SCWNLANM 1h_Tx_ChO1:2412MHzEMI (15)
o7 Lewvel (dBuW/im) bate: 2007-01-19

FCCCLASSB

FCC CLASS-B (AVG)

49WMMMWWMM

a 3000 3600. 4200, 4800, 5400. 6000
Trace: (Discrete} Fragpency (k)
Hite . 3CHGHY
Comditiom : HF-ANTOA0410 VER TICAL
EUT ; CRRMASPERS/EDGE Motile Phone
Fowex 2 1A WaedlH=
Medel : FR 71207
Mode : WLAN 1% Ti ChO1 24120z
Flane . B2
Trata Fate L B
SPORTON International Inc. Page No. : 850f 138
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EROATOMN LAB.

FCC/IC TEST REPORT Report No.: FR711207

Site
Condition
EOT
Fower

Diata Rate

Site
Condition
EOT
Fower
Micdel

Diata Fate

Dat

a: 13 File: D:\Project2007Q1\& 1= B\ 11207Part 1SCWLANVI1b_Tx_Cho01:2412MHz.EMI _‘13}
o7 Lewel {dBuV/m)

bate: 2007-01-19

FCCCLASS-B

= R SO T S e e a0 L LV T

49M

9 6000 6600, 7200, 7800, 8400. 2000

Trace: (Discrete) Frequency (MHz)
: BCHGHT

. HE-ANTOE40 VERTICAL

. CEMAIPRE/EDGE Mohile Phons
1A WVae A0 H=

; FR 711207

- WLAN 11h_Ts_Ch01:24120E
. B2

11

Data: 18 File: D:\Projecti20070Q 1V 1 B\ 11207 Part 1SCWLANV 1b_Tx_Ch01:2412MHz.EMI _‘18}
i Lewvel (dBuV/m) bate: 2007-01-19
FCC CLASSB
59 FCC CLASS-B (AVG

T T aina ey Ly Ny ey T chnsis ikt smbou i L5 |

° 2310 2326. 2342, 2358. 2374. 2390
Trace: (Discrete) Fremency (MH1)
: BCHOGHT
;. HE-ANTOE0410 VERTICAL
+ GEMAGFREEEDGE Mobile Phone
o 1AWV ae b H=
. FR 71121
ELAN 11h Tw Ch01 24120 H=
Tl
Over Limit ReadAntenna Cable Preamp int Tahble
Freq Lewel Limit Line Lewvel Factor Loss Factor Paos Pos Rematk
WHz dBu¥./u dB dBu¥/m  dBu¥  dB/u 4B dB ciit deg
2380 .4 53,44 -20.56 74.00 54.87 30.26 3.5 35.44 100 0 Peak

2389.4 41.75 -12.25 54.00 43.1%8 30.26 3.75 35.44 100 91 Average

Remark: There is no more obvious spurious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

* Test Mode : Mode 2
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Projecti2007Q 115 1 B5\711207\Part 15CWWLANY 1b_Tx_Ch06;2437MHz.EMI %20}
g LoVl (4BUVM) bate: 20070119
FCC CLASS-B
40 N
3 3
g 30 84. 138. 192, 246. 300
Traces ihiaETeie) Frequency (MHz)
Site . BCHE-HT
Clondition . LE-ANT(51121) HORIZONTAL
EUT : GEMASPES/EDGE Mokile Fhone
Powex s 1A WaedH=
Ilodel : FR 711207
ode . WLAN 11b_Tx_Chi6;243 7hHs
Flame B2
Diats, Rate T o
Over Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor FPas Pos Remark

MHz dBuV/m dB dBuV/m dBu¥ dB/m dB dB ci deg

| @ 30.0 Z1.72 -18.22 40.00 32.68 19.66 0.84 31.46 100 32 Peak
2 75.1 19.04 -Z20.96 40.00 41.71  7.18 1.32 31.16 _— --- Peak
3 128.3 20.96 -ZZ2.54 43.50 38.23 12.18 1.64 31.09 —— --- Peak
Data: 2 ~ File: D:\Projecti2007 Q1155+ B\711207\Part 1SCRWNLANYI 1b_Tx_Ch06;2437MHz.EMI -‘20}
gg Leve! (dBuVim) bate: 200701-19
FCC CLASS-B
40
1 2 3
v 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site - IGCHEHY
Candition - LE-ANT951121) HORIZONTAL
EUT . GEMAFES/EDGE Mohile Phone
Powet + 120WVaeA0H=
Model . FR 7112077
e © WLAN 11h_Tx_ChOG:243 7hiHz
Flame : B2
Data Fate Sl
Ower Limit Readintenna Cahle FPreamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
WHz dBuV/im dB dBuVim  dBuV  dB/nm 4B dB ci deg
1 843.9 2631 -19.42 46.00 3Z.16 20.13 4.65 30.44 --- --- Peak
2 913.9 Z27.60 -18.40 46.00 3Z.46 20.63 4.86 30.34 --- --- Peak
3 985.8 Z27.70 -26.30 54.00 31.63 Z21.21 5.13 30.27 --- --- Peak
SPORTON International Inc. Page No. : 87 of 138
TEL : 886-2-2696-2468 Report Issued Date : Jan. 29, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : B94HSTNH-F13C
IC ID : 466Q-HHF13C



wesonns. FCC/IC TEST REPORT Report No.: FR711207

Data: 3 ~ File: D:Project20070 158+ Bi\711207\Part 1SCWLANI11b_Tx_Ch06;2437MHzEMI 20
Level {(dBuVim) bate: 200701-19
17 .
FCC CLASS-B
. . ! : L
59 AP E FoC CLASSB (AVG)
M i N P T
0 5000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency {MHz)
Site : [BCHO-HT
Condition : HF-ANT06410 HORTZONTAL
EUT ;. EMAGFRE/EDGE Motle Fhone
Powrex s Va0 Hz
Dlodel + FR 11907
ode : WLAN 11h Tx Chie:243 iz
Flane . B2
Diata Rate Ak

Ower Limit Readintenna Cahle Preamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark

MWHz dBuVim dB dBuVim  dBuV  dB/m 4B dB ci deg

@ 2388.0 6001 -13.99 74,00 61,44 30,26 3,95 35.44 100 0 Peal
2 @ 2388.0 49.01 -4.99 54.00 50.44 30.26 3.5 35.44 100 210 hverage
I 2437.0 111.77 113,18 30.27  3.99 35.47 100 0 Peak
4@ 2437.0 104 .42 105.80 30.28  3.82 35.47 100 210 hwverage
5@ 24940 56.23 -17.77 T74.00 57.57 30.30 3.88 35.33 100 0 Peak
& @ 24940 45,16 -8.84 54.00 46.51 30.30  3.88 35.53 o0 210 hverage

Remark: #3 and #4 Fundamental Signal

Data; 4 ~ File: D:\Project20070 155+ Bi\711207\Part 1SCWLANI11b_Tx_Ch06;2437MHzEMI %20}
g7 eVl (4BUVm) bate: 2007.01-19
FCC CLASS-B

FCC CLASS-B {AVG)

49M

# 3000 3600. 4200. 4800, 5400, 6000

Trace: (Discrete) Frequency (MHz)

Site . 3CHBHY

Clondition - HF-ANTO80M10 HORIZONTAL

EUT : GEMASFRE/EDGE Motale Fhone

Powex : 1A WVaelH=

Indel . FR 7L1207

Hode : WLAN 11b_Tx ChO6:243 ThiHz

Flams : B2

Liats Rate 11
SPORTON International Inc. Page No. : 88 of 138
TEL : 886-2-2696-2468 Report Issued Date : Jan. 29, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : B94HSTNH-F13C
IC ID : 466Q-HHF13C



wesonns. FCC/IC TEST REPORT Report No.: FR711207

Data: 5 ~ File: D:\Projecti2007Q 115 1 B5\711207\Part 15CWWLANY 1b_Tx_Ch06;2437MHz.EMI %20}
g7 LoVl (dBUV/m) bate: 2007-01-19
FCCCLASSB
Wmmwmnmwﬂﬂhwhﬂ]: ‘:LA.W
P I i
e 6000 6600, 7200, 7800, 8400, 9000
Trace: (Discrete) Feequency (W)
Site - BBCHEHY
Clonditinn : HF-ANTA060410 HORIZONTAL
EUT : GEMAGFRES/EDGE Mokile Fhome
Fowex 120 VaeAlH=
Model : FR7L1A07
Iede © WLAN 11h_Ti ChO6:243 ThiHz
Flane Bt
Diata Rate 11
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

- Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 File: D:\Projectt200701'& 1 Bi\711207'Part 15CWLANV 1b_Tx_ChO6;2437MHz.EM| Fo}
go eVl (4BuVim) bate: 2007.01-19
FCC CLASS B
Y N
1 2 3
%% 84, 138. 192, 246. 300

Trace: (Discrete) Frequency (Miz)

Site - IBCHDGHY
Conditicm : LF-ANTES1121) VERTIC AL
EUT ;. CEMAGFES/EDGE Motile Phone
Fowex o 1A WaelH=
Model : FR 71207
Mcde ¢ WLAN 11%_Tx_Ch06:2437hiH=
Flane : B2
Diata Fate rell
Over Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Lewvel Factor Lass Factor Paos Pas Remark

WHz dBu¥/n dB dBu¥/w  dBu¥ dB/u dB dB cil deg

1@ 37.8 25.0% -14.92 40.00 40.86 14.36 0.90 31.24 100 325 Peak
2@ 8.1 24.07 -15.93 40.00 47.28 6.91 1.09 31.21 S --- Peak
3 101.3 24.09 -19.41 43.50 42.95 11.07 1.42 31.15 = --- Peak
Data: 12 File: D:\Projecti2007Q1'&E 1 B\ 11207Part 15C WL ANV 1b_Tx_Ch06;2437MHz.EMI *20}
go eVl (4BuVIm) bate: 200701-19
FCCCLASS-E
40
1 2 g
0 300 440. 580. T20. 860. 1000
Trace: {Discrete} Frequency (Miz)
Site - IBCHDGHY
Condition . LE-ANT(251121) VERTICAL
EUT . GEM/GFES/EDGE Mobile Fhane
Fowex o 1A WaelH=
Medel . FR 711207
Mcde ¢ WLAN 11%_Tx_Ch06:2437hiH=
Flane : B2
Data Bate rel]
Over Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Lewvel Factor Lass Factor Paos Pas Remark
WHz dBu¥/n dB dBu¥/w  dBu¥ dB/u dB dB cil deg
1 2l12.4 26.36 -19.44 46.00 32.49 19.91 4.64 30.47 e --- Peak
Z 8e7.3 27.21 -18.79 46.00 32.3% 20.44 4.78 30.39 --- --- Peak
3 900.9 28.49 _25.51 54.00 32.47 21.18 5.11 30.27 e --- Peak
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wanroninn. FCC/IC TEST REPORT Report No.: FR711207
Data: 13 File: D:\Project12007Q 1\ 1- B\ 11207 Part 1SCWLANVI 1b_Tx_ChO06;2437MHz.EMI _‘20}
e Lewvel (dBuV/m) bate: 2007-01-19
3
FCCCLASS B
59 1 & FCC CLASS-B {AVG)
° 1000 1400, 1800, 2200, 2600, 3000

Thiice: [Biacte) Frequency {(MHz)

Site . MCHGHY
Comdition : HF-AMTOE0410 VERTICAL
EOT . GEMAIPREEDGE Mohile Phone
Femvei 12 WVae A0 H=
Model : FR. 1120
Mede © WLAN 11h_Tx_Ch06:2437MHz
Flane ]
Diata Rate Ll
Over Limit Readintenna Cahble Preanp int Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Fos Remark

WHz dBu¥/m dB dBu¥/w  dBu¥ dB/u dB dB ci deg

1 2358.00 51.94 -ZZ.06 T4.00 53.41 30.24 3.7l 35.42 100 0 Peak
2@ 2338.0 40,08 -13.92 54.00 41.535 30.24 3.71 35.42 100 838 Average
3@ 2437.0 103.45 104.86 30.27 3.79 33.47 100 0 Peak
4 @ 2437.0 95,19 96.57 30.28 3.82 35.47 100 88 Average
3 2494 .00 51.58 -2Z2.42 T74.00 52,92 30.30 3.88 35.33 100 0 Peak
6 @ 2494 .0 39.75 -14.25 54.00 41.13 30.2% 3.82 35.47 100 88 Average

Remark: #3 and #4 Fundamental Signal

Data: 14 ~ File: D:\Projecti2007Q 1%+ Bi\711207\Part 1SCWLANV 1b_Tx_Ch06:2437MHz.EM| 4201
Lewvel {(dBuvim) bate: 2007-01-19

a7

FCCCLASSB

FCC CLASS-B {AVG)

R O T o o e e T R Wi U

i 3000 3600, 4200. 43800, 2400, 6000
Trace; (Discrete) Frequency (M)

Hite - BCHEHY

Condition : HF-ANT060410 VERTICAL

EUT : GEM/GPRS/EDGE Motile Phone

Foowex 12 WVaeAlH=

Model . FR7L1AW

Mode : WLAN 11%_Tx_Ch08:243 7hHz

Flans : B2

Diata Rate 11
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

Data: 15 ~ File: D:\Project20070 1%+ E5\711207Part 15CWL ANV 1b_Tx_ChO6;2437MHz.EM| *20}
g7 eVl (dBuVIm) bate: 2007-01-19
FCC CLASS B
e S T S T e O T PTG 7 B 1 5 L5 )
49 hrmrmmtiriponee T
0 5000 6600, 7200. 7800. 8400, 2000
Trace: (Discrete) Frequency (MHz)
: BCHBHY
: HF-ANTA0410 WER TIC AL
© GSMAGFES/EDGE Mobile Fhane
o 120WaelH=
| FR 71120

: WLAMN 11b Tx ChO6 243 7=
o
el

Remark: There is no more obvious spurious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

* Test Mode : Mode 3
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 v File: :Project\2007Q 1\ 1 B 11207 Part 15CWLANVI b _Tx_Ch11:2462MHz.EMI _113}
&7 Level {tBuWim) bate: 2007-01-19
FCC CLASS-B
I
w4
3 3
a 30 84. 138. 192, 246, 300
Trace: (Discrete) Frequency (Miz)
Bite : GCHOEHY
Condition : LF-ANTE51121) HORIZON TAL
EUT : GEMASFRS/EDGE Mokile Phene
Fourex 1 WaeMlH=
el . FR 711207
Mode : WLAN 11k Tie Chil 246 H=
Flane : Ed
Data Rate T
Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
HHz dBuVin dB dBuV/m  dEuV  dE/n dB 4B il deg
1 30.0 Z0.80 -19.20 40.00 31.76 19.66 0.84 31.46 --- --- Peak
2 75.1 19.54 -20.46 40.00 42.21  7F.18 1.32 31.16 etk --- Peak
3 128.3 21.38 -22.12 43.50 38.65 12.1%8 1.64 31.09 - --- Peak
Data: 2 ~ File: D:¥Projecti2007Q1'% 1 W 11207 Part 1SCWLANV 1b_Tx_Ch11;2462MHz.EMI _‘13}
i Level {dBuWim) bate: 2007-01-19
FCC CLASS-B
i
40
1 T
a 300 440, 580, 720, 860, 1000
Trace: (Discrete) Frequency (Mz)
Site : BCHOE-HT
Condition : LF-ANTS51121) HORIZOHN TAL
EOT : GEM/CFRS/EDGE Mohile Phone
Femvex + 1 A0 Wan0H=
Modal : FE 71120
Mcde ¢ WLAN 11h_Tx_Ch11, 24620z
Flane : B2
Data Rate BT
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark

WHz dBu¥im dB dBu¥/w  dBu¥ dB/m dB dB cm deg

1 903.4 27,16 -18.84 46,00 32.15 20.35 4.83 30.36 --- --- Peak

2 939.4 28,07 -17.93 46.00 32.40 20.95  4.99 30.28 100 213 Peak

3 988.8 28.16 -Z5.84 54.00 32.17 21.16  5.10 30.27 --- --- Peak
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wanonian. FCC/IC TEST REPORT Report No.: FR711207
Data: 3 ~ File: D:Projecti2007Q1Y% 1 B\ 11207 Part 1SCWLANV 1b_Tx_Ch11;2462MHz.EMI *13}
Lewvel {dBuVinm) bate: 2007-01-19
17 3
FCCCLASS B
. . . 1J
59 1 s FCC CLASS:B (AVG)
a 1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Frequency (MHz)
Bite : (RCHOA-HY
Condition : HF-ANT-060410 HORIZONTAL
EOT : GEM/CPRE/EDCGE Mohile Phone
Fronvex + 120Wan 0H=
Modal : FE 711207
Mcde ¢ WLAN 11h_Tx_ChO6:2462MEHz
Flane - E2
Data Fate T
Over Limit Readdntenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuVin dB dBu¥W/m  dBu¥  dB/n dB dB chi deg
1 @ 2384.0 60.95 -13.05 74.00 62.38 30.25 3.75 35.44 - --- Peak
[Z @ 2384.0 43,88 -5.12 54.00 50.32 30.25 3.75 35.44 100 204 Average |
3@ 24620 T10.53 [11.90 30.28  3.84 35.49 100 0 Peak
4 @ 2462.0 102 .63 104.00 30.28  3.84 35.49 100 204 Average
3 2483.8 59.39 -14.61 74.00 60.75 30.28 3.86 35.51 100 0 Peak
6 @ 2483.8 47.51 -6.49 54.00 48.87 30.28 3.86 35.51 100 204 Average

Remark: #3 and #4 Fundamental Signal

Dat

a4 File: D:\Project\2007 Q15 1 BT 11207Part 1SCRVLANVI1b_Tx_Ch11:2462MHz.EMI _113}
47 Level {tdBuWim)

bate: 2007-01-19

FCC CLASS-B

FCC CLASS-B {AVG)

49M

: Jooo 3600. 4200. 4300. 5400. G000
Trace: (Discrete) Frequency (MHz)

Site - BGCHEHY

Clondition - HF-ANT-0EM10 HORIZONTAL

EUT - GEMASFRS/EDGE Mobile Fhone

Fourex 12 0WVaeMlH=

Model . FR 711277

Mede © WLAN 11h Tx_(h11, 24620 MHe

Flane : Ed

Diata, Rate 1L
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR711207

Data: 5 File: D:\Projeci200701'& 1 B'7 11207Part 1SCWLANI11b_Tx_Ch11;2462MHz.EM| PB}
g7 LEvel (dBuVim) bate: 2007 01-19
FCC CLASS-B

48 it T

0

oo et b o, KL L ARSAR LAV

6000 G600, 7200, 7800, 8400, 9000
Trace: (Discrete) Frequency (MHz)
Site : (GCHDG-HY
Condition : HF-ANT-0A0410 HORIZONTAL
EUT : GSM/GPR/EDGE Mokile Fhone
Fowex o 1AWV H=
Medel : FR 711207
Mcde : WLAN 11b_ T Ch11,24620H=
Flane : E2
Data Rate T
Data: 17 ~ File: D:¥Projecti2007Q1'&E 1 B\711207Part 1SCWWLANVI 1b_Tx_Ch11;:2462MHz.EMI 413}
17 Lewvel {dBuVim) bate: 2007-01-19
FCC CLASS-B
1
B e et A it s R A B S BANNIB)
° 2483.5 2486.8 2490.1 24934 2496.7 2500
Trace: (Discrete) Frequency {MHz)
Site : BCHGHY
Condition : HF-ANTDA0410 HORIZONTAL
EUT : GEMCFRE/EDCE Mohile Phone
Powex o 12 0WarlH=
Medel : FE 711207
Mcde - WLAN 1% Tee ChO624620Hz
Flane : E2
Data Fate T
Over Limit Readdntenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuVin dB dBu¥W/m  dBu¥  dB/n dB dB chil deg
1 2483.8 59.39 -14.61 74.00 6/0O.73 30.23  3.80 33.51 100 0 Peak
2@ 2483.8 47,51 -6.49 54,00 43.87 30.23  3.80 35.31 100 204 Average
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FCC/IC TEST REPORT

Report No.: FR711207

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:\Project2007Q1\E 1 B\ 11207Part 15SCWWLANVT1b_Tx_Ch11;2462MHz.EMI (18)
g LoVl (4BUVM) bate: 2007.01-19
FCC CLASS-B
e
] 2
3
° 30 4. 138. 192, 246. 300
Traice: (Discrete) Frequency (MHz)
Site - [GCHE-HY
Clomdition . LE-ANTI61121) VERTICAL
EUT . (8M/GFER/EDGE Mobile Fhane
Powex s 1A Wae#H=
Model . FR 7112077
e © WLAN 11b_Tx_Chl1, 24620Hz
Flame . B2
Data Rate it
Over Limit Readintenna Cahle Preamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
MHz dBuV/fm dB dBuV/m dBu¥ dB/m dB dB ca deg
1 33.8 25.9Z2 -14.02 40.00 32.54 16.34 0.87 31.32 100 175 Peak
2 5.9 24,04 -15.96 40.00 47.40 6.77 1.11 31.23 = --- Peak
3 2546 19.72 -26.28 46.00 35.84 12.36 Z.45 30.94 - --- Peak
Data: 10 ~ File: D:\Projecti2007Q 115 1 Br\711207\Part 1SCWNLANV 1b_Tx_Ch11;2462MHz.EMI (18)
% Lewvel (dBuVam) bate: 2007-01-19
FCC CLASS-B
10
1 FIw
o 300 440, 580. 720, 860, 1000
Trace: (Discrete) Eraguancy (MHz)
Site - [GCHG-HY
Clomdition - LE-ANT61121) VERTICAL
EUT . (GEM/GFER/EDGE Mobile Fhane
Powrex s 1A WaedH=
Model : FR 711207
Mlcde © WLAN 11b_Tx_Chl1, 24620Hz
Flame . B2
Data Rate 11
Ower Limit Readintenna Cahle Preamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
MHz dBuV/m dB dBuV/m dBu¥ dB/nm dB dB ci deg
1 876.8 27.72 -18.28 46.00 33.02 20.36 4.74 30.40 — --- Peak
2 973.4 2808 -25.92 54,00 32.26 21.05 5.05 30.28 ik --- Peak
3 904 4 28337 -25.63 54.00 32.33 Z21.20 5.12 30.27 - --- Peak
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wanonian. FCC/IC TEST REPORT Report No.: FR711207
Data: 11 ~ File: D:\Projecti2007 Q11 1 B5\711207\Part 1SCWWLANY 1b_Tx_Ch11;2462MHz.EMI ‘13}
o Lewvel (dBuVanm) bate: 2007-01-19
]
FCC CLASS-B
59 1 FCC CLASS-B (AVG)
bttt ™ i [
g 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MH:)
Blte . BCHOSHY
Comdition . HF-ANT-R0410 VERTICAL
EUT + GEMAGFRE/FEDGE Motile Fhone
Powex o 1A WVaeH=
Dlodel + FR 11907
ode o WLAN 11h_ Tx Chie246 M H=
Plane . E2
Diata Rate 11 G
Over Limit Readdntenna Cable Preamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark

MWHz dBuVim dB dBuVim  dBuV  dB/m 4B dB ci deg

1 2368.0 51.30 -22.70 T4.00 32.76 30.24 3.73 35.44 100 0 Peak
2@ 2368.0 40.99 -13.01 54.00 42.45 30.24 3.73 35.44 100 258 hwverage
3@ 2462.0 100.86 102.23 30.20  3.84 35.49 100 0 Peak

4 @ 2462.0 95.32 96.69 30.20 3.84 35.49 100 258 hwverage
3 24383.5 51.26 -ZZ2.74 T4.00 5Z2.62 30.Z29  3.86 35.51 100 0 Peak

& @ 3

2483.5 40,72 -13.28 54.00 4Z2.08 30.29
Remark: #3 and #4 Fundamental Signal

Data: 12 File: D:\Project'2007 Q1V& 1 B\ 11207Part 1SCRVLANYVI1b_Tx_Ch11:2462MHz.EMI %13}
e Level (dBu\am) bate: 2007-01-19

FCCCLASS-B

FCCCLASS-B{AVG)

4QWWW

9 3000 3600. 4200. 4800. 5400, 6000

Trace: (Discrete) Frequency (MHz)

.86 35.51 100 258 hverage

Site . IBCHBHY

Clondition . HF-ANTA0E410 VERTICAL

EUT . GEM/GPRS/EDGE Mokile Fhone

Fowex » 12 WVaeA0H=

Model : FR7L1207

Mode - WLAN 11b_Tx Ch11, M6 He

Flane . E2

Liata. Rate 1l
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

Data: 1 ile: D:\Projecti2007Q 1128 1 B\ 11207\Part 1SCWVLANY 1b_Tx_Ch11;2462MHz.EMI 4193}

3 F
47 Level (dBuVim) bate: 2007-01
FCC CLASS-B
CL T [F]
e Y IO i
° G000 G600, 7200. T7800. 8400, 9000
Trace: (Discrete) Frequency (MHz)
Hite . MOHBHT
Condition : HF-ANTOE0410 VERTEC AL
EUT ;. (RMASFEE/EDGE Motdle Fhone
Powex s 1A WaekH=
hiedel : FR 11207
Mode : WLAN 1% Ta Chil, 2462MHz
FPlane . Ed
Liata Rate ;11
Data: 18 ~ File: D:\Projecti2007Q 1125 1 B\ 11207Part 1ISCRLANV 1b_Tx_Ch11;2462MHz.EMI 413}
17 Level (dBuVim) bate: 2007:01-19
FCC/CLASS-B
59 FCC CLASS-B {AVG)

o 243835 2486.8 2490.1 2493.4 2496.7 2500
Trace: (Discrete) Frequency (MHz)
Bite : BCHHYT
Condition . HF-ANTEM10 VERTICAL
EUT . GEM/PRES/EDGE Mokile Phone
Powet + 120WVaeA0H=
Ilodel . FR 120
e - WLAN 11h_Tx_ChOG:24620H=
Flame : B2
Diata Fate skl
Ower Limit Readintenna Cahle FPreamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/fn dB dBuV/m dBu¥ dBfm dB dB ci deg
1 2483.5 51.26 -Z2.74 T74.00 5Z2.62 30.20  3.86 35.51 100 0 Peak
2 @ 2483.5 40,72 -13.28 54.00 42.08 30.20  3.86 35.51 100 258 Average

Remark: There is no more obvious spurious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

* Test Mode : Mode 4
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:WProjecti2007Q 1155 1 57 11207WPart15CV11g_Tx_Ch01;2412MHz.EMI (18)
&7 Level {tBuWim) Date: 2007-01-19
FCC CLASS-B
I
1 2 3
a 30 84. 138. 192, 246, 300
Trace: (Discrete) Frequency (Miz)
Bite : GCHOEHY
Condition : LF-ANTE51121) HORIZON TAL
EUT : GEMASFRS/EDGE Mokile Phene
Fourex 1 WaeMlH=
el . FR 711207
Mode : WLAN 11z Tae ChOl:241WH=
Flane : Ed
Data Rate - 54
Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
HHz dBuVin dB dBuV/m  dEuV  dE/n dB 4B il deg
| @ 6.4 ZZ.26 -17.74 40,00 44.79 7.23 1.31 31.13 100 61 Peak
2 143.9 24,39 -19.11 43.50 43.36 10.30 1.9% 31.05 2 --- Peak
3 268.7 21.87 2413 46.00 37.69 12.62 2.52 30.96 - --- Peak
Data: 2 File: D:\Project\200701VE 1 BV 11207 Part15Cv 1g_Tx_Ch01;2412MHz.EMI (18}
i Level {tdBuim) Date: 2007-01-19
FCC CLASS-B
:
40
1 2 3
e 300 440. 580. T720. 860, 1000
Trace: {Discrete) Freguency (MHz)
e o GCHOSHY
Clondition . LF-ANT(251121) HORIZONTAL
EUT : GAMASTFRE/EDGE Mobile Fhone
Fourex 1 WVaeMlH=
Mcdel . FR 711207
Mode : WLAN 11g Ta ChO124120H=
Flane . B2
Diata Fate 1 54

Owver Limit Eeaddntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark

MHz dBuVin dB dBuWV/m  dBuV  dBE/n dB 4B Clil deg

1 838.3 27.84 -18.16 46.00 33.35 20.08  4.65 30.44 --- --- Peak

2 aol.3 27.44 -18.56 46.00 32.45 20.34  4.82 30.37 --- --- Peak

3 Qo0.9  27.62 -26.38 54.00 31.61 Z21.18  5.11 30.27 --- --- Peak
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wanonian. FCC/IC TEST REPORT Report No.: FR711207
Data: 3 ~ File: D:WProjecti2007Q 115 1 B\7 11207WPart 15CV11g_Tx_Ch01;2412MHz.EMI (18)
. Level (dBuVim) Date: 2007-01-17
3
FCC CLASS-B
59 J kﬁ FCC CLASS B (AVG)
W T s reseir
e 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency ki)
Site o GCHOSHY
Clondition - HF-ANT-DF0410 HORIZONTAL
EUT : GAMASFRE/EDGE Mobile Fhone
Fowrex o 120V ae0H=
Model + FR 1207
Mode : WLAN 11g Ta ChO1:24120MH=
Flane . E2
Diata Fate : 54 g
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark

HHz dBuVim dB dBu¥/m  dBuV  dB/n dB 4B il deg

1 @ 23900 72,57 -1.43 74.00 74.02 30.26 3.75 35.46 100 0 Peak
[Z@ 4390.0 537 -0.243 54.00 55204 30.46  3.Y5 35.46 100 329 Average |

3w 2412.0 109.98 111.40 30.27  3.77 35.46 100 0 Peak

4 @ 2412.0 99.6§ o1.10 30,27 3.97 35.46 100 329 Average

5 2489.0 56,15 -17.85 74.00 57.51 30.29 3.86 35.51 100 0 Peak

6@ 2489.9 44.34 -9.66 34.00 45.69 30.30 3.86 35.51 100 329 Average

Remark: #3 and #4 Fundamental Signal

Data: 4 File: D:\Project\2007Q 115 1 Bi\7 11207WPart15C\11g_Tx_Ch01;2412MHz.EMI (18)
- Level {tdBuvim) Date: 2007-01-19

FCC CLASS-B

FCC CLASS-B {AVG)

MM

% 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Frequency (k)

Site : DGCHDEHY

Clondition - HF-ANT-DEM10 HORIZONTAL

EUT © GEMASFRS/EDGE Mokile Fhone

Fourex » 12 0WVaeMlH=

Model : FR 7112077

Mede © WLAN 11z Txe (h01:241 hfHe

Flane : Ed

Diata. Rate - 54
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EROATOMN LAB.

FCC/IC TEST REPORT Report No.: FR711207

Data: 5 File: D:\Project\2007Q 113 1 B2\ 11207WPart15C\11g_Tx_Ch01;2412MHz.EMI (18)
e Level (dBuVim) Date: 2007-01-19
FCC CLASS B
N SO T po—— e W ) R T
T RN P i
o 6000 6600, 7200. 7800. 8400. 9000
Trace: (Discrete) Frequency (MHz)
Site . WCHEHY
Condition : HF-ANT-060410 HORIZONTAL
EIT . GEMAIPRE/EDGE Mobile Phone
Fooret + 120WVas0H=
Maodel : FRMLA07
Mode . WLAN 11g T (0124 IMHz
Flane . B2
Dita, Rate ;54
Data: 17 File: D:\Project\2007Q 113 1 B2\ 11207WPart15C\11g_Tx_Ch01;2412MHz.EMI (18)
e Level {tdBuim) Date: 2007-01-17
FCC CLASS-B4
59 FCC CLASS-B (AVG):
e 2310 2326. 2342, 2358. 2374, 2390
" Frequency (MHz)
Trace: {Discrete)
Fite : BCHOSHY
Cendition . HF-ANT-0F0410 HORIZONTAL
EUT : GEMASFERE/ELGE Mobile Fhone
Fowrex o 120V 0H=
Model . FR 711207
Maode : WLAN 11g Tae ChO12415MH=
Flane . B2
Diats. Fate el
Owver Limit Eeaddntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
HHz dBuVim dB dBuV/m  dBuV  dBE/n dB 4B CliL deg
1 @ 2390.0 F2.57 -1.43 T4.00 T4.02 30.Z26 3.73 35.46 100 0 Peak
Z 2390.0 5377 -0.23 54.00 55.22 30.Z26 3.7 35.46 100 329 hverage
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